dramat

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
UNIQUE SMALL CYLINDER BED
CHAINSTITCH MACHINE
FOR
COVERING SEAM

MODELS & DEVICES

VX2500-156M-TIN VX2500-148M-T1N
VX2500-156M-T2A VX2500-156M-T4N
VX2500-156M-K3N VX2500-164M-T1N
VX2400-140M-TIN VX2402-064

—  UT—A2 —————— UT—A4/ST—A
No. 2



CONTENTS = b d

MISCELLANEOUS COVERS(L) = = « + « » = v v v o« . CHNRBAFR) - e e e !
" 5 B R T " (Y » % e e v Vi

7 I (3) .............. " (3) ...... 3
MISCELLANEOUS THREAD EYELETS(I) + = + = + « = « « . SORBEECD) » v v w v 1
n " VA &5 IR S P S n (2) « o+ v o v o 5
MISCELLANEQUS BUSHINGS '+ + « « o o o « o v « o « T ok o » ¢ w6 s 3
MAIN SHAFT DRIVING MECHANISM =« = « « « « v o v . . TERSAE - - - - 0 0 e . 1
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM - - - L& 7f4tig ! ftsg - - - 8
NEEDLE BAR MECHANISM =« « = » « « « & v v o v o o . i . - - - - . . . 9
PRESSER FOOT MECHANISM = = « = « « « « v v v v .. PRI, - . . ... 10
SPREADER MECHANISM + = « « « v v v v v v v v v W BRI — /- . . . 11
LOOPER DRIVING MECHANISM =« « = « « « v v v o v . DIV LR 12
FEED DRNIVING CONTROL MECHANISM + « « « « « v . . . ATX ) SRE e - - - - - - 13
FEED DRIVING MECHANISM +» « + « =« « « « v v « o « . lzi)?gm ......... 14
LUBRICATING MECHANISM(1) = « « « + ¢« « v v v v o . eommaEa) - - . - . 15
n l 4 T A ,q (2) « - o 0. 16
VX2500-148M-TIN etc, EXCLUSIVE PARTS = = « « + « YTETLERES - - - 17
VX2402 EXCLUSIVE PARTS(I) + + « o v v v o 0 v v o s Y 7EF/ILERES ) 18
y " VR ' O A " " (2) - 19

n " VI R T T L " » (3) - 20
“UT-A" DENIEECTY & 5 5 @ & o @ & 6 4 e ow o oomoom w0 "UT—A"%EEE(I) ...... 21
» " (2) ................. " (2) ...... 29

7 # OEAY § VAR R G oo oo " (3) ...... 58

b/ b} (4) ................. n (4) ...... 24
“UT-A4/ST-A" DEVICE + + + + v o v v v v v v v w0 “UT-A4/ST-A"%EB - - - - . 25
TABLE & MOTOR ¢ « = = o = % o o w b % 0 o & % & @ F—FILEBUVE—L +« » « « 28
THREAD: BTAND: 5 5 2 3 & § & o moom w0 ow om0 w900 0w BRITE » + ¢ v 0 e e 27
GAUGE PARTS CONSTRUCTION CHART = « +» « « « ¢ &« . . F=INR—YRFIBRE - - 28
LIST of MAIN SPARE PARTS + « = + + « v o v o v . . FEESH A oo - 29
[HOER « = = = » = = s % % % % & & % & & % & % © @ 4 = 30

Illustration of this Parts Book is based on the Model VX2500-156M-TIN,

SOR=Y Ty 7k, VXLS00-156M-TINRBEAEF LI LT TR M EERL TV ET

=]

=HEE= Ao A THEXOBRAZ L ES2BHMOET W,

Note
No. and length.

% As for Vinyl Tube, your order must be accompanied with

KR=Y Ty JREEBENTWDI N T — DO~ HEINE XA EXELED

LTWwWE4,

% Size of Collar listed on Parts List shows :
Inside diameter XOutside diameter X Thickness.






MISCELLANEOUS COVERS(1) /A—Relfk (1 i

Ref.
Nao

O W Q0 =3 O N o= O 0o —

—

12
13
14
15
16
17
18
18
20

21
22
23
24
25
26
21
28
29
30

31

Parts
No.
3100026
110045
3100027
0068011
0020759
390069
390068
390067
3100018
3100019

0093864

390114
3400000
0020137

005075
3400004
3400181

120024
0037679
3101199

3101200
009784
0060176
004236
0060175
006004
000010
000547
000334
000726

160015

Amt,
Description 7o) P Reaq,
TUD Cover » = =« = =« = = &« +« s o o o S I
Screw(M4-0,7X12) « « « « « « « . IERY o v v o e e e 11
Top Cover Gasket - = = « « « « =« =R Bl s s s o6 % w 1
O0il Sight Window + « « « « « « A ANVHERREE « « =« 0 0 e s 1
Top Cover Seal Plug+ « « « « + - EHS—EER e 1
Brand Name Plate(76.5) =« - - - - BIFR « + v v v e e e e e |
Brand Name Plate(92) « « « « « GEAT « + + v o v e e e e e |
Brand Name Plate(106) « - - - - - BEAR = = o 0 e 000 e 1
Head Cower = = = = « « & = « 2= wsrp Bolpp¥es s v & 5 % % v u 1
Head Cover Gasket = » + « « « « A~y RhnR—nRyx s o0 o]
Head Cover Seal Plug ¢« » - - - - e R 1
“VX” Emblem =+ + « = « = » « « « & VXTI T LA « o v v o 1
Machine Frame Unit - -« - « « « = T Ay F(H) « « » - - 1
Draio Hole Seal » « » « = « « « & ik o VU EEVIE S 9
Screw(3/8—24}(8) ........ {ﬂﬂﬁ-\,’r:{gi} ......... 2
0il Reservoir= = = = = « « « + 11 i ST {
0il Reservoir Gasket - - - - - - e AR 1
Screw(M4-0, 7X14) « « « « « + « IR e v v s o v v a0 10
0il Sight Gauge s « « « « « « « = A AT —T e e e e e e 1
Eye Guard, Complete Set- - - - - FAHT—FQ@H) » = + ¢ 5 » s 1
Safety Plate Support = » = « - - t—T7F 41— FEREHE - - ]
Screw(MB=1X10) « + « « « « « « . 120 20 O 9
Safety Plate =+ « = « « « ¢« « « yoiaive b S a P o S8 BN BE 1
SCFEW(3/32_56X4,2) ....... ii_—‘;‘ia‘/} ........... 9
Safety Plate Holder - « - » -« - - t—7F 4L —bEAHF - ]
Screw(11/64-40X9.7) + « « « « - JERY « = s ¢ ¢ v s 5 4 o 1
Conical Spring Washer- - - - - -« M/AART o % o v v 0 o 1
Washer « ¢ = « « « + « « & SRR ‘7~y‘:‘;/.}t7 .......... 1
Nut « *+ = « = « « « &« « « o o o & b 2 2 NS T P S 1
Rivet = = « = = « « « « &« & + + Jt)(ﬁ ........... 1



N\ W
3

|||||||.|/.I///‘|/M|J.. _
N X l||||||\\\\|M ,___\\ |
Sl




MISCELLANEOUS COVERS(2)

Ref,
Na.

1

Parts
No

0093864

0065275

Description

Seal Plug+ « « « « « « « o+
Seal Plugs « « « « « « « « . .

-----------------------------------------

-----------------------------------------

3100016
3100017
110013
3100070
110079
3400193

3400192
3400194
3400197

110048

1100439
3400185
3400093

110033
3400202
3400203

3400222

110009
3400221
2100044
2100043
2100080
0033024
3400212
3200033
0068013

110003
0068014
000538
000015
3400184
3400183
3400206
3400207
3400441

Rear Coqer ..........
Rear Cover Gasket+ « + = « «
Screw(M4-0,7X8) « « « « « - .
Needle Bar Guard +« + « « - - =
Screw(M4=0, TX8) « « « « « « .

Cylinder Cover (Upper/Rear)

Cylinder Cover(Upper/Front) - -

Cylinder Cover(Lower) Unit

Cylinder Cover Gasket . - - - -
Screw(M4—0,7X10) + + + ¢« « «
Screw(Md-0,7x10) » » - « « - -
0il Defender Unit « « + « + « =
Dust Defender (Upper) - « - - -
Screw(M3-0_5X6) = +» « « « + .
Feed Regulator Cover + « « « -
Feed Regulator Cover Gasket - -

Pushbutton Stop= « « + « « «
Screw(M4-0,7X8) =« « « « « « .
Pushbat€anm = = o = w oo o 0w e e
Pushbutton Pin + = « - - - - =
Pushbutton Spring - - = - » - -
O-ring(S6) « « » « « « « « . .
Retaining Ring =+ « = - « = « -
Looper Thread Take-up Cover « -
Rubber Cushion +« = « « ¢ « «
Take-up Cover Spring =« « « « -

Screw(M3,5-0,6%6) - - - - - -
Take-up Cover Hinge - « - - - -
Washr & » » 5 5 © & o o o w o
Nut ..............
0il Defense Cover« « « « « + -
Oil Defense Felt « « « « -« -
01l Filter Cover = + +« « » « .«
0il Filter Cover Gasket - - - -
Lever Cover « = = » = = = « « «

R— 2 2
Amt,
- I £} Req,
=3 I 5
Bl o woa R b § 1
.1 S S S 1
fﬁj}}\—j\j#/ ...... 1
11:35/ .......... 23
GHEEH— K+ « ¢« o o0 1
FEEEE o o oo e o o s )

* Pl o) @ v v

Y hR—(EHT) <+ +1
= AP B AT G =« v ]
VYRR F e o o ]
JJ:%“/\ .......... 13
_u:%/ ........... 2
XYMk R - - - - - 1
=UVERBRS(E) - - - 0 1
_”:*/ ........... 3

=Y MEEH N e ]

s DA A ST <y A S 1

TRPafiFr A b gl = =]

BT s 5 4 4 5 5 0 8 9
73‘)’“‘/37'3{5\/ ....... 1
ARSI 1
FoUalB g v e o v 1
O]}]:/y“ .......... 1
AboF Y s « vwwas 1
.;}Jj_\j?;{_ ......... 1
BV I e i U S SESN 92

‘/'bl,.jj/{-—){$ ....... 1

IEEEES » = = v % % 5 w0 owow 9

BEf A /S— « o« o v o o 0 1
953 DA =173 N 1
FANTLNFHIN— - - - -]
72?4’!%7421/5'172\_/\/:‘%/1
if])‘}{l//v—:b/v—- ..... 1






MISCELLANEOUS COVERS(3)

Ref,
No,

LD GO =] O LN M (a0 DD

—

12
13
14
15
16
17
138
14
20

21
22
23
24
25

()
Note

Parts
Na
2049401
000726
3400210
3400205
3400200
3400201
110013
3400198
3400199
3400094

3400224
000486
180028

3400220
130010

3400229
160001

3400230
001203

3400208

3400209
4109403
0093864
0065275

110094

/N— 3 3
Amt,
Description 'l 4 Rea,

Serial Number Plate-« - - - - - - BRLL—fs v 0w oww e 1
Biggt e w e % & 8 @ 8 @@ @ & b IERARE S & 5 % 5 8 e b & owos 4
Main Shaft Cover(Right) « « « « - D Y » « w0 oo on 1
Frame Rear Cover =« « = = = = - - Ry REG/N— o v v o o s 1
Cylinder Rear Cover« « = » = « « YU FHh /A~ « « o . 1
Cylinder Rear Cover Gasket + « - XYL FHEHh - Xx - -]
Screw(M4-0,7X8) =« « « « « « « J1 = S A 19
Cylinder Side Cover: = « =« « = <« U FRH/N— = » -+ « 1
Cylinder Side Cover Casket - - » U FHEHR—2wx - - ]
Dust Defender (Lower) « - = - « - BBy (F) » » » « - o 1
Looper Cover =« = » « = « « « <« & A Y ¢ IV T S 1
Plis oo me s o e o o o W 08 G Whae » % 5 9 8 % o @ W W 1
Screwd Pin(M4-0,7Xx6.4) « - - - - [ 1
Cylinder Front Cover - = + = « « U U HHIH /R— « o« 1
Screw(M4-0,7x8,3) =« « « « « « IERS 6 ¢ o 0 0 2 0 meow o 9
Looper Cover Spring Support -+ « « b—r3 I A_A—_xhuftsE - - - 1
Screw(M4-0,TX4) = « « = « « = = IERT ¢ 6 2 e v v e e e 1
Looper Cover Spring:+ +« « = « « D D L & ST 1
Screw(9/64-40X4.5) « « « « « + J 1 S R 1
Frame Front Cover«w « « = w « = Ny R A= o v o v o 1
Frame Front Cover Gasket + « « « Xy REfAA—2vFL - -+ ]
Model Plate(See the below) BRI (FERBMW) « » « - - - 1
Seal Plug ............ %‘g& ............ 5
Seal Pluge » = = = = = ¢ = « = & Fr g e i
SCFEW(MQ—D,?XB) ........ ﬂ:*fy ........... 1

A 2 HEXORRBBESY (F—VRs, fHEESD)2BMbLET I,

symbols of gauge and devices).

: Order for Model Plate must be accompanied by model designation(including






MISCELLANEOUS THREAD EYELETS(1) bS] 1 4
Ref. Parts Amt,
_No No Description i % Req,
1 0093863 Thread Tension Spring Cap+ * + » AW FNExF v+ o A(L) - - 4
2 0090814 Needle Thread Tension Spring CHRRRFNR e e e e e 3
3 3100086 Top Cover Thread Tension Spring - iV R F 3% - - « « « + & 1
4 0090071 Thread Tension Spring Retainer : 2FWF A ALKF v 7A(F)+ +» + 4
5 000177 Pl memmom mm x @ # & b % % » oo v o e w0 ¥ 8 8 B g 4
6 0031111 Tension Disc = = = « = « « « « . SRR e v v e e e e e e 8
7 009835 Téndionm Fost = « » s « & » =« # » ARFFHE + oo e 4
8 0090812 Tension Post Ferrule - « - - - - AR ELAREL . - - o |
9 3100075 Tension Disc Separator =« « « « REBEARR e - 0 e e e 1
10 0090856 Tension Disc Eyelet « « » « « « SR RE - - - - - - - 4
11 0090807 Thread Lead-in Guide =+ + - « - -« KR TERE - - - e e e q
17 3100074 Tension Post Support - - - - « - FRTFE e e e e 1
13 110013 Screw(M4-0,7x8) =« = « « -« - « . IERY » o v 0 v v 0w o 4
14 0063104 Thread Guide Plate « « + « - - - REFER - = ¢+ 0 s e e e 1
15 0093528 Thread Eyelet Pipe Stay - - - - - FENALTE o o 1
16 000539 Washy =@ @ w o @ & & ¢ & § & % Sk v ow s e e s § 6 1
17 004353 Screw(9/64-40X7) « « « « « « - . IR - e v v v 0o v v L 1
18 0020119 Thread Eyelet Pipe(Short) = + « « R NALF(EE) « - - - - - -« 1
19 3200047 Top Cover Thread Eyelet (Right) -#V REGH) - - » - - « - - 1
920 000538 Vasligy o » &% www ¢ ¢ 8 & 5 & PaySrds & 5 & % @& E 8 8 9
21 110009 Screw(M4-0.7X8) « « « &+ « « « IERY + o oo v 0 v e e 0 7
99 3200043 Top Cover Thread Eyelet(Left) c cHYKEE) - - e e 1
23 3100442 Needle Thread Take-up Guard - FrEBUT—F -« « v o o o 1
24 130003 Screw(M4-0,7%x4,5) =« = = « « - . IERT e o v v v v e 1
25 0090068 Needle Thread Guide = + + + + « - FHRZT - - e e e e e e 1
26 3100382 SP Device, Complete Set~ « « « = SPEEB (GRH) » » « « « « + o . 1
27 3100381 SP Container = + = « « « « « « & SPE/T o 4 o 20 0 v v o 1
98 210039 BT Wik o o o o e om s o ot w6 w0 B 5 v s 5w ow W e w s 1
29 0093517 SP Felt Stay = = « = « « « « =« & N 7ZAC W 7 N - 1
10 00935926 Balt o e w0 w0 o m oo o @ @ SPraa ks s s we s e 1
31 0093521 Needle Thread Eyelet - « -« + « . e <21- BB T T BRCHRCI 1
32 005403 Screw(1/8-44X8) =« + + + ¢« « « ERT e vo v e e e 00 2
33 000651 Guide Pin» = = + = « « = « « « . AR« o o 0 00 v o 1
34 3100081 Top Cover Thread Guide =« - - - - BRUREAN » » » o 00 0 e 1
35 0063074 Supplementary Thread Guide - - - /JNFHFERE« « + -+ - - - |
36 001818 Tension Post = + o o o o o o « . Y = S 1
37 0037108 Supplementary Tension Disc SRVIAY- B ||| SR 2
38 0035813 Supplementary Tension Spring R e SR 1
39 000360 Wigh « s % oo 0 W 8 % BB B @G Four Reos & & a8 5 8 4 o 1
40 3100087 Needle Thread Retainer Support - /NHFH - + + « + + « « « . 1
41 0036175 Thread Retainer Disc Support INTE TR+ - e e e e e e 1
47 0032425 Needle Thread Retainer Disc - NI - - s e s e e 1
43 0032426 Needle Thread Retainer Spring+« « /NFRF/7SK -« « « ¢« ¢ o o 1
44 001093 Screw(1/8-44%2,2) + « = « « - o S A 1






MISCELLANEQUS THREAD EYELETS(2)

Ref,
No

S oadh O = O LT e A3 D e

i

12
13
14
15
16
17
18
19
20

4

1
2%
23
24
25
26
21
28
29
30

31
32
33
34
35
36
317
38
39
40

41
42
43
44

Parts

No.

3400251
110012
3400250
000015
0064046
0033764
000538
0091707
110014
0093528

008853
0021735
3400246
0093863
0090847
0090071

000177
0031111

009835
0090812

0090807
600600
000334

3400236
600a32
004106

3400237
110004

3400234
110013

0093515
000014
110002

3400233
300100
170010

3400235
110041

3400243

3401032

3400242
3400241
3400240
3120128

Description

Thread Eyelet Bar Support - - -
Screw(Md-0,7X5) =« « « « « «
Thread Eyelet Bar= = « « + + -
Nut ..............
Thread Eyelet Bar Support (Upper)
Thread Eyelet » « « « « = « « =«
Washer ............
Holder ............
Screw(M4—0,7X18) » « = « « «
Thread Eyelet Pipe Stay -« - - -

Screw(11/64-40%6.5) + « « « -
Thread Eyelet Pipe « « » « » =«
Tension Post Support « - - - -
Thread Tension Spring Cap- - -

Looper Thread Tension Spring
Thread Tension Spring Retainer

XiE i 5
Amt.
7 Req.
C F TR s e e e e e e 1
ERY e o v v e e e ?
S A 3
—j" oy f\ ........... 2
ETHRAR (L) - - - - - 1
FFIE ............ 1

WP b mmme w on e |

Jl-‘;r‘(f{; ........... 1
BT o e e e 1
N L i IR I

CHARTAFF XS (L) - - -]
c 2SR TF R s e e e s 1
CATFAFF Y S (F) e+ -]

Fele = 3 9 @@ @ @ % & & § § & gk s v s p g 6 v ¢ i 1
Tension Dige = « = = « = = = » « 3 SAFAML « « o« = e e e e e 9
Tetision Post « « ¢ ¢ v & &« o & AT - o e e e 1
Tension Post Ferrule - - « - - AWMTBAREL - o0 0 e - 1
Thread Lead-in Guide - « - - - FWEFERE oo 1
apring Washars ¢ = ¢ & « & & 3 ALY T T 9% e v oo o 1
Nt o ¢ = o o o o o s« o 4+ 0 += oy I-\ ........... 1
Cast—off Plate « « = « ¢ » « & 7% [T 1
Washer = « ¢ = « « « <« o « « & Doy lrde o o o o o 0 o 0 s 1
Screw(9/64-40X6,5) « « « ¢ « BRI e v 0 e v e e e e e 1
Cast—off Plate Bracket = « » « « REHEF + « + « « + « « = & 1
Screw(M3.5-0.6X8) - « = - « & IERD o v 0 0 v v e 00 9
Supporting Plate =« « « « + « H ARERAR oo - o 1
Scfew(],{.';——ﬂ.?xg) ....... ﬂ:ﬁ’“/ ........... 6
Thread Take-up Eyelet » « + « - TR+ o v e e e e e 9
Washer = o = = = + « « « « + & A T 9
Screw(M3-0.5%X5) « « « « + o 155 35 2 SR T 9
Supporting Plate Lever - - - - - REEfHL/A—- - - - - |
Conical Spring Washer - = « « « “[I/SKT o o o o o o o e 1
Screw(M4=0,7x4) « « « « + .« . o S A 1
Supporting Plate Holder » - - - - REERFIRE T - - « ¢+ ¢ ¢ - 1
ScrewM4-0,7Xx8) =+ » » « « « & IERT » v s v e e e e e e 9
Thread Eyelet Pipe(Short) - - « « REAL L) » - « » « - - 1
Supporting Plate Stop Spring - « ERffHRA M v 78k« » + « 1
Thread Eyelet Pipe(Right) - - - - R4 F(H) - » » + « - - 1
Thread Eyelet Pipe (Middle) - e P EEREE 1
Thread Eyelet Pipe(Front) « + « « R/ SA 7 (Hj) » « « « « « - 1

Thread Guide Eyelet - = « « « -

SRS B o e v w 9






MISCELLANEOUS BUSHINGS

Ref,
No

o D OO —d O LN o Lo D

a—

12
13
14
15
16
17
13
19
20

21
22
23
24
25
26
27
28

Parts
Na

3100106
3100107
3100099
0030291
3100100
0063055
3200063
3200064
3100108
0093201

3100098

000195
0093303
3400026
3400027
3400028
3400029
3400030
3400031
0065395

3400038
3400032
3400033
3400034
3400035
3400036
3400037
3400039

" 3 1 B
Description = £

Needle Bar Bushing(Upper) + + - ¢t v a () - - « « »
Needle Bar Bushing(Lower) « « » - $HET v a2 (F) » » « -« -
Presser Bar Bushing+ - « » + « Ty a - oo
Oif Seal = * = » = e w0 e aow d At —p s & 5 b 00 s
Spreader Driving Bar Bushing - - #U g — T v o -

ULl @Egl = = » & ®owow o o w AANY— e v o e e e
Spreader Driving Shaft Bushing(Left) #)fb—r@7/yva(k) - + « -
Spreader Driving Shaft Bushing (Right)§)fb—r@7yyva(h) + « + -
Foot Lifter Lever Bushing- « - - {7y = - - + -

Needle Thread Take-up Bushing(Front) $tR#E V7 v > = () -

Needle Thread Take—up Bushing (Rear)$t 5 Ve~ v o = ($8) + -

il WIEE 5 » & « # = o 2 0 5 e o wmowow ka5 oW
0il Seal + « « = o ¢ o v o v v s ltre=gli ¢ 5 % ¥ % b .
Lower Shaft Bushing(Left) - « « « FéiF v o () - » « - -
Lower Shaft Bushing (Middle) » « » FTH#7 v () - - - - -
Lower Shaft Bushing(Right) + « - T®Wi7 v =2 (H) - - - - -

Feed Bar Driving Shaft(Left) - - RVUFIREMT v = (F) - - -
Feed Bar Driving Shaft(Middle) -3XV iR ~7T v o (h) - - -
Feed Bar Driving Shaft (Right) « - ZVURIBE# S v o (F) - « -

0il Seal =« « » = + = ¢ o o o o oo o gls e ¥ v s & %

Differential Lever ‘Shaft Bushing E#&E v/ 2« « » « «

Looper Rocker Shaft Bushing(Left) L —  \@i#ell~7 > v 2 () + -
Looper Rocker Shaft Bushing(Right) /A — YEiEH 7~ > = (F) -
Looper Driving Shaft Bushing(Rear) A — @7 v o o () - - -
Looper Driving Shaft Bushing(Middle) /— 7 v < = () - -
Looper Driving Shaft Bushing(Front) /L — %8~ v > = (Hf) - - -

011 Seal ............ j“/{/b:‘/.__}]/ .......

Feed Bar Eccentric Pin Bushing - XV BxXx Py Tvia -

=1






MAIN SHAFT DRIVING MECHAN|SM TEhEE 7
Ref. Parts Amt.
No No Description dh £ Req,
1 3100130 Pullgy = « = o om o o« & o 5 & 5 » s I w0 o oo on om0 v v W E 1
2 160005 SCFBW(MB_IXS) ......... lt*f'\/\’ ........... 3
3 160007 Screw(M6=1X6) =+ « « « « « « « . IERY o o v e e 21
4 3400019 Ball Bearing Holder - « « « + - RYPY #0000 . 1
5 110009 Screw(M4-0,7X8) + « « « « « « . IEFRT o v oo v v e e 9
6 0093089 Ball Bearing(Right) « - « « - « - R—=AXTYUHT(H)» « 1
7 3400017 Timing Belt» & = = » & & » = BAIT)k e oo v )
8 3400016 Timing Belt Sprocket(Lower) » « + LR Z—U(F)+ « « « - . 9
9 0077199 Ball Bearing(Middle) - - - - - - gl O YSAF ) = 0w« ]
10 3200072 0il Pump Driving Worm- « - - - - A A o o v v e e e 1
11 3400018 Intermediate Shaft « « « « « - -« EahioT i T 1
12 3100129 Adaptor s = » » = w e w & & & & & P LI o womow o www w s 9
13 3400022 Ball Bearing Holder - - « - « « - RFYTH o v 0 o oo 1
14 3400014 Lower Shaft Bearing(Right) - FTH_FTYULT(E) - - - - - 1
15 3400015 Timing Belt Sprocket =+ « « « - - P N ) T R T 1
16 3400020 Lower Shaft Bearing(Left) - - « « FTWXFT UL F (FE) » » « - - 1
17 3400010 Lower Shaft (Right) « « + « « - - THCE) « » om0 sme 1
18 3400013 Lower Shaft Cap+ - - - = « « « - LB e 1
19 3400257 Looper Thread Take-up- - - - + - W—RBHFTH L e v v oo 1
20 160009 Screw(M5-0,8X5) « « = « ¢« . . IERT e o v o v v v 0w 9
21 3400012 Lower Shaft Joint .o = « « « « - TRIEER~ « v v @@ @@ 3 1






UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

Ref.
No

o W 00 =3 ) U d= G2 0D

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
Al
28
29
30

31
32
A
34
35

Parts

No.

3400021
160005
160007
000989

0093080

3100129

3400017

3400015

3100282

3100283

3100127
110009
3100284
0060057
0093154
160004
000926
260000
0095170
005071

001174
0095168
004312
3100285
120013
120015
000555
3100286
3100287
3100078

000600
005650
0063036
3200049
110004

Description

Handwheel « « = « = « « « « &
Screw(M6=1X§) + « « « « « -
Screw(M6-1X6) + « « « « « -
Handwheel Mark =+« « = = « - -
Ball Bearing = + = *= = = - -
Handwheel Adapter - « « « - -
Timing Belt » « « « « « « « =«
Upper Shaft Sprocket (Upper)

Upper Shaft (Right) - - - - -
Upper Shaft Joint s « « = « -

Counterweight (Small) - - - -
Screw(Md-0,7x8) =« « « - - -
Upper Crankshaft =« « « + « «
Retaining Ring =+ = « = « « =
Ball Bearing =+ « = =« = » « «
Screw(M6-1x4,8) =« « « - » -
Rubber Seat = « « « « « « « =
Screw(5/16-24x15.88) « - « -
Connecting Rod = + = - - - -
Screw(11/64-32X14) « « « - -

Screw(9/64-40Xx10,3) =+ - « -
Guide Fork =« *« *« *« « « « « -
Screw(1/8-44X7.9) « « - « -
Driving Lever« « « « « « « -
Screw(M6-1X15) » « » « « « -«
Screw(M5-0_8x10) - - - - - -
Washer = =« « = « v « » » =
SDBCEI’ ...........
Driving Shaft« « « « « « « -
Bracket » = « « « + « « + .« .

Spring Washer - - = « = « « «
Screw(M5-0.8x14) = « « - « -
Needle Thread Take-up- - - -

Top Cover Thread Take-up

Screw(M3.5-0.6%x8) =« - « - «

Figl 8

Amt
a4 Req,
N REBEAL = = 0 o 1.
IERY » o e v e v v e e e 2
IERY o v o v o e 10
A Rl —e—2 o o o o]
B AP Y s w5 d 8 b 9
THEFE « o o e e e 1
FAIVFAL LR - e e e 1
vl s J [LE) = v e w oo 1
FlCE) - - - s e e e e e 1
J:ﬁmﬁ%qa .......... 1
NWNFZ ARG A RGN -« « + 1
ﬂ:;ﬁ/ ........... 2
I - A7 A U P 1
ih;ﬂiﬁ ........... 1
ﬂx'—}]/f\\.‘f’y\/y ...... 2
ﬁ_;r:/ ........... 2
TAFE -+ o e e e e e 1
ERT e o o v v v v v e e 9
ﬁ‘i‘;‘ﬁﬁuﬂ/}\ ....... 1
15 S R R 9
ﬂ:jﬁgj ........... 2
LA o oo v o e o 1
_;j_—_;rz/ ........... )
SRRy MBE - - - - - - - 1
IERT o o v v v v v e o 1
ERY « v v v e e e e 1
‘70/‘:/.&7 .......... 1
ZR—H e e e e e 1
PR S R IO 1
Sty E - - o e e e 1
Z 7Y ‘\/ﬁ\v‘y&/.&" ..... 1
J_{:_;i!,:‘} ........... 1
kY pE - - - - e e 1
- ff Y 1&%§ ) A 1






NEEDLE BAR MECHANISM

Ref. Parts
_No Na
1 0065340
2 004358
3 0063044
4 000548
5 0093184
b 002043
7 0093357
8 S
g 001900
10 0093365
1 3408007
12 130010
13 3100361
14 3200101
15 120015
16 0093214
17 3100362
18 3100290
19 0093212
20 3100363
21 000321
22 0093186
23 0093179
24 110010
25 3400252
26 3400253
27 110085

TR 9
Amt,
Description & A Req.
Nueldle Bar 5 5 5 4 8 6 6.5, @ & 4 SR« « ¢ o o e e e e 1
Screw(9/64-40X5.6) « « « « « « - teeS¥y v v v v % w s s s o |
Needle Bar Thread Eyelet FHEERE - - - e e e 1
Wagher + « « 5 8 5 % & & 5 % « 5@ DwSed s ¢ 5 5 % 5 % i 8 s 1
Needle Bar Bracket =« « « » « « - SHEHIF - - - - - 0 0 0 . 1
Screw(11/64-40X11) « « -« « « - - IERY - ¢ v o e e e e 1
Needle Clamp(56) = = « « « « « = GhiE A v v o 0 o 0 0 0 0 .o 1
Needle(UY128 GAS) = = = « » w wow R 3
Screw(1/8-44X2,4) =+ -+« « - - 112 R 4
Top Cover Thread Eyelet s + » - - BEUSGE s < v 5 ¢ 5 8 5 45 1
Stitch Plate(56M=TIN) « « « + » SHE -+ o v o e e e 1
Screw(M4-0, 7X8.3) =« « « « « - =« R s = 2 % v o % 3 = @ 9
Counterweight, Complete Set+ « - NI Ay A N(H) - - + - 1
Counterweight « « « = = « « » w o A7V 8y S g NI 1
SCTEW(ME‘O,SXIG) ........ _u:;‘r\\‘/; ........... 1
Connecting Rod Ring- - « « + « o FY e - o0 1
Connecting Rod, Complete Set - - &t#Ewoy FCGH) - - - -« « - 1
Connecting Rod +« - = - = - « « =« SHEO s R v v o o 0 0w 1
Roller Bearing = =« « « « « » « = ShS RS L s v s 1
Connecting Rod Pin = « « « + « oy FEY - - - 0 0. ]
I Wik » # # % sae » v o & @ m Biow s ¢ v ¢ v o % w5 4w 1
S48 Blacks ¢ ¢ ¢ 5 8 4 5 5 5 = PHEEERNE] - + + « « + « .. 1
Needle Bar Guide ¢ « » » = « wn SHEERPY - - ¢ v e e e e 1
ScrewM4=0, 7X16) « « + « « « « IBBEF e o = o x5 2 2 2 on oa 9
Fabric Guide(Left) - « « - - - - FHAREE) - » - o v o 1
Fabric Guide(Right) « « « « - « THARR) « » » o o0 0o 1
Screw(M3-0.5X4.5) =« « « « « « . ERdde & v ¢ ¢ 2 8 ¥ 3 5 3 9



10




PRESSER FOOT MECHANISM TR 10
Ref. Parts Amt,
“No No Description i £ Req,
1 0077270 Presser Spring Regulator bt o B IR O < 1
2 3200133 Wire(0.9X45mm) « = « « « « « « -« BEBR - ¢ 0 e e e e e e e 1
2 000445 Lock Nut « = « = ¢ s = s o o o o i it w8 I R 1
4 0065372 Presser Bar Spring(Outer) « « « « i AR () - » =« + + - 1
5 0063087 Presser Bar Connecting Bracket - ffxiE#fux - - - + + - + + . 1
6 004440 Screw(11/64-40X8.3) « » « « « IERT ¢ o o v v v v e 1
7 0093483 Presser Bar Guide+ » « = « « + & HoEEARN - - - - r e e . ]
8 004441 Screw(11/64-40X16) « « « = « « -« WERY o v e v e e e e 2
9 0060142 Presser Bar Spring(lnner) = « - - TSR GHE) » « -« -« - - 1
10 0093480 Prasert Dape % o % % © @ % % WlopdB s 5 5 5 5 5 W E G i
11 0093611 0il Protector Ring =« + « « + « =« it R ) ) IRV A O 1
12 0063079 Collar(9X15XTmm) =+ « = « « = -« ol s I N B B RS b
13 001459 Screw(9/64-40X3) « » = « « « + IERT ¢ o v v 0o e v e e 2
14 3107332 Presser Foot, Complete Set(56) - () - » - + = » = « « 1
15 110004 Screw(M3.5-0,6X8) =« « = « « - IERI ¢ o o v v v v v v 1
16 3107303 Presser Foot Spring(Left) - NI XK () » o+ - e e |
17 0093487 Lifter Link+ = « = « = « « « « . R B N R T IR 1
18 006038 Screw(3/16-32X2,2) » « » » » + « IERY o v o v v e e e 2
19 0063083 Lifter Link Lever s « « « « « « BYV 2L RA— o o oo i
20 000690 Fastener Pin « » « = = =+ « « = I Bias « o » w0 o e omimow o 1
21 0063084 Lifter Spring«+ ¢ *».c ¢ o « o « & oSN e e e 1
22 0093491 Collar(8X16X8mm) « « « « » « BT— e v o v e e e e e 2
23 009604 Screw(11/64-40X%5.5) « « - « - - IERY « o v e e e e e e 2
24 0093479 Lifter Shaft - - - - - « « « « =« WA o o 0 e e e e 1
25 003433 Screw(11/64-40Xx4) =« « « « « « . 110 S A T 2
26 3100294 Intermediate Lever « + « - - - - oy fL N— e . 1
21 120017 Screw(M5-0.8X15) « = « « « « « . J 1 S 1
28 0077179 Retaining Ring = = « = + = « « & 5.8 I A
29 0093509 Connecting Pin = = « « = « « « = BFEE L - o e e e e e 2
30 0093507 Connecting Plate + + + ¢ « « « & L e - S L T T 1
31 0093508 Lifter Lever(Small) « = « « « « - oL L) o s e e 1
32 004591 Screw(15/64-28X9.5) =+ = « « « & IR ¢ v e v v v v e e 1
33 0093496 Lifter Lever = « » « « « « o« « & HoEr L N—. o o0 1
34 0093499 Lifter Lever Stop+s =« + « « « « HxgEX L R—X o -1
35 004358 Screw(9/64-40X5.6) = « » = « - - IERY o e e v e e e )
36 0090801 Tension Release Lever = + = =« « » AR ARG - ¢ - e s - e . 1
37 005542 Screw(11/64-40x14,5) « + + - « 1 o S A R 1
38 0093545 Tension Release Shaft - - « « « - AR AHR - - e e e e . 1
39 0090824 Swing-proof Spring =« <« + + + + BEHE/SR « « + o 0 0 v o o 1
40 110054 Screw(M3-0.5X3.5) « « « « « « J1E S l
41 000531 HasskEE # 3 5 % 5 6 5 % 5 ® 9 m o I BESAR e = 2 s o o w w o 1
42 130016 Screw(M2, 5-0,45X6) « « « « « « & 18- S A I 4
43 3107306 Presser Foot Hinge Pin(56) £l VP i JP TR PR T ST |
44 110084 Screw(M3-0.5x4,2) =« « « « « « IR e e e e o v e e 1
45 000327 Lick Niig ¢ 5 2 9 & 95 5 @ ® & . e Al I 1
46 003302 Adjusting Screw(1/8-44X11) « « « FERY « + « « < « - 4 . 1
47 3107304 Presser Foot Spring(Right) N RR(E) - o e e e - 1
48 3107311 Fabric Guide(Long) =« « + « + - - A RE) -« 00 v 1
49 110027 Screw(M2.5-0.45X3,5) « = « - - - IERT e v o v e e e e e 1







SPREADER MECHANISM

Ref.
No

oD S0 =1 T W D Do

—_—

12
13
14
15
16
1
18
19
20

21
22
23
24
4]
26
27

Parts
No
3100302
3100300
160003
0077322
3100301
0094566
110009
300006
3100309
000528

100003
0032646
009604
3100303
120013
3100304
3100305
160007
0063051
0063053

0063056
0063057

009526
3100307
3109310

110031
3100306

i) Rl —/ R 11
Amt,
Description dh £ Req.

Connecting Rod, Complete Set - - A—2Xmo F(H) « » « - - - 1
Eogaatrics 2 a2 s = & & & & & PRSI P A U P 1
Screw(M5-0,8X5) « « « « « o o Tl v o wowow v o oo 9
Roller Bearing « = « « « « « « B RSy B tlie m o o o 1
Connecting Rod « « « « ¢ « ¢« Jrglrpap B o wow @ e ow o 1
Retaining Ring = « « « = « « « = JJ:)‘{& ........... i
Screw(MA—0,7X8) = « « « « « « JJ:”JT(‘/ ........... 1
Washer « = = » = ¢ » » = « « « « BHSRSEEE 2 @ o o 1
Adjusting Lever Pin- » - « = « - FEILAA—EY e e e ]
Washer = =+ =+ = = « & = = « & =« =« Doy S/de o o 0 0 0 0 0 0 1
Rt BT 0 e momeoom % & % & & & o B w1 w1 e s e o D 1
Collar(12Xx 20X 8mm) » « « « + « - HEpes g 5 W E W F G § 6 1
Screw(11/64-40X5.5) - - « - - - [ 9
Adjusting Lever - « = = « « « « REILR— o e e ]
Screw(MB=1X15) « + « « « « « « . IR v = mmio oo w o« 1
Driving Shaft- = = « « « « « « . Jo— 38 - - - e e e e e 1
Rocking Arm=+ =+ « « = « « « « + & —r B U = ¢ o v« = » 1
Screw(M6=1X6) =« « = « « « « - . R - o e e e e e e 92
Rocking Pim» « « » ¢ o « v « o & 2B U Y s o oo v oo 1
Spreader Bar @ @@ ¢ & ¢ 2 ¥ 5 4 —rS - - o e e e e e 1
Bushing Ring =« « = +« « « = « « Vi ) 2 AU 1
CG]].EI'(IUXISX?]TI[B) ....... BT e e e e e e e 1
Serew(9/64-40X4,4) « « + « + + 1 S I 9
Spreader Holder« « + « « « « « Y B —FH e e 1
Spreader = « o o o 04 e o. . Bl BL—rSe o 000 a e s 1
Screw(M4-0,7X12) « « « « « « « - Hosr v v s o w @ wow @ e 9
Rocking Arm, Complete Set - - - - A— SR U B (HE) - - - - - - 1






Ref,
Na

1
2
3
4
5
6
7
8
9
0

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29

30

31
32
33
34
3b
36
37
38
39

Parts

No

3400011
000397
330007

3400118

3400114

3400115
160007

3400117

3400116

3400131

3400134

120017
3400133
3400136

110005
3400148
3400150

003657
3400137
3400139

120012
000745
3400140
3400040
3400151
3400141
160009
2100161
160004
3400041

3400142
3400154
3400155
3400156

100042
3400143

100041
3400145
3400146

LOOPER DRIVING MECHANISM JL— 7\ 12
Amt,
Description L £ Req,
Lower Shaft(left) » = = = w = = FHRELE) = » = 2 v 2 0 mon .1
Gl Wigk =2 5 5 s s v m e ® @4 AL s & o8 6 8 5 % om s e e 1
Seal Plug® * « « « « ¢ ¢ « « « I IR 9
Thrust Ring(Large) =+ = = « « + b Ueflkls &« » 9 s 3
Looper Rocker Connecting Rod, C. Set /— SmiEa vy F(GH) + - 1
Looper Rocker Eccentric= « « = - — R FigrxtEy - - o0 - - 1
Screw(MB=1XB) =« = « = = « « « « TS < i 19
Looper Rocker Connecting Rod - « Jb— Aoy K- -+« -« - 1
Looper Rocker Adjusting EccentricA— SpliE#REi=xEy » « - 1
Looper Connecting Rod, C. Set - - b—2Rmoy N(@) - -+ - - - 1
Looper Connecting Rod « » = « - - VA = B N 1
Screw(M5=0.8X15) = « « + = « « IR e v e v v e e e 4
Looper Driving Lever Eccentric - h—"EfFz=F&r - - - - - 1
Looper Driving Lever Rod « « « « b—2RlpS—my F o =+ o« 1
Screw(MS. 5—[]-5)(]_2) ....... _IJ:$‘\/\ ........... 9
Eccentric Pin« « « = = « « +« « o o8 V2 =i T ST 1
Eccentric Pin Bushing - - « « » - TEELUEYT g e e o]
Screw(Mq—{]_?xg) ........ -IJ:$€/ ........... 2
Driving Rod Connection Ball+ « « sb—sNLs—m v FER- - - -1
Looper Driving Lever Bracket - - A—2LRN—TFF 5 v kb« « -1
Screw(Mﬁ—]XZO) I l.t;i"‘i; ........... 2
Kiigek Pl o » & 86 & & ¥ % & & PG VNF b w W e e b 9
Looper Driving Lever Shaft =+ « « sb—sSLS—Hff- » - - - - - 1
Bushing(Froft) « « ¢ & ¢ & & & 3 T () - - e s 1
Threst Washepe e v &« v v & 3 AP R T gpdpdg o oww v« a 2
Looper Driving Lever - - - « - - P S b & & e b b 8 1
SCIGW(M5_O_8X5) ........ _JJ:;%{:‘/‘ ----------- |
Collar(lﬁxlgxgmm) ....... ;b:—ﬁH ........... 1
Screw(Mﬁ—]X;l- 8) ........ ]_J:;?{i} ........... 4
Bushing (Rear) » = = « = « « » - - T2 () c oo e e 1
Looper Driving Lever Rod, C. Set Jb— @iz~ F(H) - - - - 1
Driving Lever Rod(Lower), C. Set ®igvw v F(TF) GH) » - » - - 1
Driving Lever Rod(Lower) - - « - HffEo v F(F) +» » - =« - - 1
Connection Ball (Lower) =« + « « - Hhpio v RBR(F) - -« « - 1
Nut (M6) (Left-hand thread) - « « - Fv b (ERY) - » + = « + - |
annecting Bar =+ +« « « - 5 O W W g*ﬁ:ﬁ ........... 1
Nat(MB) « = = » « « = s « = » o o Frh o e e e e 1
Driving Lever Rod (Upper), C. Set iz v F (L) (GE) - - - - - 1
Driving Lever Rod(Upper) =« « « -Hlipgre >y N(L) « » » « « - - ]
Screw(M3.5-0.6x10) » » « - - - - IERY « - e e e 4

40

110039

% Ref. No. 41 to 64

..... See the following page.






LOOPER DRIVING MECHANI|SM JL—/ \HiE 12
Ref. Parts Amt,
No. No Description i Req,
41 3400147 Connection Ball(Upper) - - « - - WhfE e > FER(E) -+ » - - vl
43 3400144 Guide Fork =« » « « ¢« ¢« ¢ o v o RUIERA « « v 0 v 0 v oot 1
43 110003 Screw(M3.5-0.6X6) - + « « « « & IR e v o o v a5 o o s s 1
44 3400120 Looper Rocker Shaft« - « - - .« . N— Bl - oo 0 - - - 1
45 3400121 Looper Rocker Arm(Upper) L SEIEBE () - - - - - . 1
46 3400119 Looper Rocker Arm(Lower) L —SEi () - - - - - - 1
47 3400059 Rod Pific = » = = = = = » = s = s By FESrem « o v & 5 5 3 1
18 3400124 Collgr «  «+ ¢« ¢ 3 s s 5 @ & 3% i (O RN 1
49 3400123 Looper Rocker Shaft Arm- « « « -« J— o El Ak - - - ¢ - o o 1
50 3400122 Looper Rocker Connecting Link - - L — REliEU 27 - « « « - . 9
51 3400073 Connecting Link Pin+ « « « « « . DB e s o v x v 5 4
52 110009 Screw(M4-0,7x8) « « « « - « . . g v v e v v 0 v v s 4
53 3400157 Looper Shaft Driving Lever o d | i
54 160003 Screw(M5=0.8X5) = + « » + « o . BB s s o v % § § 8 B A 9
55 3400158 Looper Shaft - - « « « =« « .. YA | IR |
56 3400256 Looper Holder« « « « « « « « « . J—28F - v s v e e e e 1
57 120008 Screw(M4-0,7x8) =« « « « « « « . IERY « v v v v e v e 1
58 000489 Spacer(Fiber) « « « « « « « « . . RR—H (7 7 A 25—) 5 1
59 110086 Screw(M3,5-0,6%8,2) « « « « . . IERT v e e e v o e 1
60 3409300 LOGREE @ » m o mw & & « & ¢ @ 3 Aol swm @ E § 5 3 1
61 110020 Screw(M3,5-0.6X6) =+ .+ + « « « zgdls « 2@ 58 4 e & o 1
62 160000 Screw(M3-0,5X3) =« « « « « « . . R v womoewoww % v s 1
63 3409201 Needle Guard(Front) - - + « « - . ST (D - - 0 0 e e 1
64 110084 Screw(M3-0.5X4.2) « = « + « « - T e 0 0 oo @ e g 1
K Ref, No. 1 to 40 ----- See the preceding page.



1.3




FEED DRNIVING CONTROL MECHANISM

Ref,
No

1

=1 O O e G0

= D Co

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26

Parts

No
3400058
3400071
160001
3400099
3400100
120006
3400101
3400102
110022
3400103

170036
3400105
0020538
3200207
3400106
3400107

110008

110016
3400108

000010

100005
130004
0020350
000669
000600
005049

X U SRET R 13
Amt,
Description i £ Req.
Feed Rocker Connecting Rod cEVRIEry Feoro0 0. -1
Connecting Rod Pin +» - » - » - - Roar R e s v v 5 5 % owow w 1
Screw(Md-0,7%X4) - « « « « « -« . 125 37 20 NS 1
Differential Rocker, C. Set - CRTREUBEGH) - - - - - - - e 1
Differential Rockers + « « « « . ATEUME - ~ « o 0 e e e 1
Screw(MB-1X12) « » « « « « - . « Bl s s « 2 5 5 o5 % @ w e 9
Differential Regulating Slider - AT A& - « = « « « « = . . I
Differential Regulating Slider Cap RF A FE+ « « « « « « . i
Screw(M3=0,5X10) » « « « « « « . IERT e o o 0 o 0 o0 0 a 9
Differential Lever Link+ « « - - AEY L A=Y s v o o . 1
Screw(M4-0_7x2.9) « « « « ¢« « . g e v s 5 5 % v 5 4 wip 9
Differential Lever » « « » « - . ATREY Lot— v v o v 0 v b 1
O-ring(P7) =« = = = « » o « « « & DU s ¢ # 55 5 5 9 934 1
Differential Lever Shaft - EEH L S—Hgh - - - - e . e 1
Differential Feed Control Lever - RISV SEILA— .+ « « « « .|
Differential Feed Graduations - - @iV EH&#R- - - - + - - - l
Screw(M4-0, TX8) =+ + « « « « « . gdFe v ¢ s 5 w5 % 5 %% 1
Screw(M4-0,7X15) = = = = » = « - S x o n 20 a wo 9
Spacer ............. RJ{._.-& .......... 9
Conical Spring Washer- - « - - - M ANFET o/ e oo v 0 o 1
NUt » = = = = = s« o o o o o & o + }\ ........... 1
Screw(M6-1X7,5, M4 5=0.5X3) « ¢« bR e v v v v o 0w 1
Control Lever Stop =« = » « » » BIEVRAEsL A=A oS <9
Washer « * + o o ¢ o o o o« « & & L I T T 92
Spring Washer« - » « « « « - . . RFY R &hde « » 5 a 9
Screw(Mﬁ—O‘gxg) ........ J_t,':]e.-t/" ........... 9







FEED DRIVING MECHAN|SM =x ) e 1%

Ref. Parts Amt,
_No No Description o £ Reaq,
| 3400053 Feed Dog Regulating Gear + - « - XUFETHXET « « + « « - |
2 180003 Screw(M5=0.8X8) =+ = = ¢« o ¢ ot JFRT e 0 0 0o 1
3 160003 Screw(M5-0.8X5) =« « » « « « « IERY = v e v e e e e e 3
4 3400052 Feed Dog Regulating Plate- « - - XUFRHE L —h « + + « « 1
5 3400049 Feed Dog Regulating Eccentric+ » X UFHH =X+ « » + - - 1
6 2100289 Feed Dog Regulating Plate Spring XV L —Fr g - - - -]
7 110070 Screw(M3-0,5%6.3) =« « « « « - . 158 S AU RCIRCHRCINCHI T N 1
8 000038 Spring Pin + = « « « o « o o o 27”9 VIR e e e e e 2
9 3400060 Driving Connecting Rod Mechanism C. Set XUy FESEGH) - 1
10 3400054 Feed Rocker Driving Lever - « - - 2 URIEBE « - « « « « « » 1
11 120013 Screw(M6-1X15) « « « « = « « « 11 B A 1
12 3400062 Connecting Rod Pin +« + « « « + Eloy Yy « o« 0 o 1
13 110031 Screw(M4-0, 7X12) » « « « « « « & I A G b
14 3400061 Driving Connecting Rod, C. Set XU F@) - - - - « + 1
15 2100051 Feed Dog Driving Connecting Rod * 3V o K v o ¢ o v o o o 1
16 2100278 Roller Bearing = = =« « « « « « e Rl T U bl @ o 1
17 3400050 Feed Dog Eccentric = « = « « « EUZXEy s o » oo o v e 1
18 0020401 Feed Dog Eccentric Pin - < < - = et I ot che VP ca AN S 1
19 3200198 Eccentric Pin Holder + « « « « EXVZx U EUrRfAHE - - -1
20 3400068 Feed Lift Eccentric- - - - - - - EZJ) L FxFEyr e oo 0. 1
21 160007 Screw(MB=1X6) =+ = « « « « « « & IERY v o000 e e e e )
22 3400069 Feed Lift Connecting Rod + « « +ZZBU ETuy R« « « « « <. 1
23 3400071 Connecting Rod Pin « « « « « « - =SV N i I 1
24 3400070 Feed Lift Levers « « « « « « « « FYUEFLA—- - o o0 o 1
25 3400056 Feed Rocker Shaft - - - = - - « - EURTEE o o 0 e e e 1
26 3400042 Feed Lift Lever Bushing+ + - « - 2V EFLRA—TFT a1
27 3400057 Feed Rocker Shaft Lever - - + « - EVEiZEg - - - - - - - - 1
28 3400055 Thread Ring = « « = = = = « « « =« AFERYH v e w a5 8y 1
29 3400059 Connecting Rod Pin =+ + « « « « & By RE e o 0 v o0 oo 1
30 3400058 Feed Rocker Connecting Rod - « «+ EVURFEr vy K- - - - - - . 1
31 3400072 Feed Lift Connection Link- = « - RERUY EFYL 2 « » ¢ v o o & 2
32 3400073 Link Pin « « ¢« ¢ ¢ ¢ o o o o o Uy Z¥re o v o v 0 o v e 2
33 3400080 Feed Mechanism, Complete Set - - EUFSHEGH) - - » « -« + « 1
34 160001 Screw(M4-0,7X4) « « « « « « « - IERT e v o v o 0o 0w 1
35 3400083 Main Feed Bar« « = « « « « « « &« BREYEF - = »wom v ww oo 1
36 3400090 Feed Bar Plate - - » = = « -« « - EUEMBIRE -0 e . 2
37 110041 Screw(M4—0,7X8) + + « o « « « & IERY » v o v v v v e 4
38 3400091 Feed Lift Block~ » = = « « « « -« BE - v e e e e e e e 1
3 3400084 Differential Feed Bar+ » « « « » HIEYB -« v 0 v v v v o 1
40 3400089 Feed Bar Guide « « « » - « - - - EVBHAR -« « o0 0o 9
41 130003 Screw(M4-0,7XT7.3) « » « « « « =« HEogr =« v woww w0 e s 4
49 0090538 D=ring(PT) « « +# v & « & v % % & 51 > i TP I 1
43 3400092 Feed Bar Eccentric Pin + « « - - EYHBzXEIEY e v - - 1
44 G032518 O"rlﬂg(PS) ........... O)/ﬁ .......... 1
45 009736 Screw(MA—-0, 7X6) =« « « « « o « o S T 1
46 3409000 Differential Feed Dog(P=1.6mm) - @I=XY (v <1.6mm) - - « «1
47 3409001 Differential Feed Dog(Middle) (P=1.6mm) HEY (¥ F1.6mm) - 1
48 110002 Screw(M3-0,5X5) + « « « « « & & IERY v o 0o v v v v oo 1
49 3409015 Main Feed Dog(P=1,6mm) + - - - - #®BEY (T, 6mm) - -+ -1
50 120044 Screw(M4-0,7X6.5) = « « = « « » J18- S A I 2
51 3409202 Needle Guard(Rear) =+ = + + « - - BETER) - - - -0 e 1

52 160000 Screw(M3-0,5X3) « « ¢ ¢« o . IERTE » 2 = oomomom o mome i






LUBRICATING MECHANI|SM{1)

Ref.
No
1

2
3
4
5
6
1
8
9
0

|

11
12
13
14
15
16
17
18
19
20

21
22
23
24

Parts

No.

0065453
110012
3100353
000234
310026
3100350
160023
310027
0020551
3100346

004353
3200237
3400175
2100314

110013
3100345
2100920
2100315
3400180
3400166

0030711
160001
3400167
120013

foihEE ()

Description L Req,
Oil Receiver < = = = « = « « « & WAL e ¢ = » & & & 6w .
Screw(M4-0.7X5) « « « + « « « & TEESE e » o = » 5w oo o
0il Sight Top Nozzle + « « « - - JEJ v o e e e e e e e
Nut = = = =« = = « « « « o« o o & » o }\ ...........
01l Witk = ¢« s v v v @ w6 9 s AAR150mm) - ¢ - - e .
Needle Bar Connecting Rod Oil Pipe w v KM AF - + - - -
Screw(M4-0,7X4) « « « « « « « . J1 - S A
0il Wick = + = = + = = + = o « = MR (42 530mm) - .« - - . -
O-ring(P5) + + = o « o & 4 o0 . . Oledfs s o % % 4 %5 %5
0il Wick Holder= = « = « = w o« s #HBo Y FEEX= - - - - -
SCIBW(9/64*4UXT) ........ _[t;\‘ﬁ?‘// ...........
Felt « « ¢ « « ¢« o« o o & ¢« « « . 7_3—_}(/[~. ..........
Oiling Shower - « = = = « « « « . altraetl « ¢ v o ow % e W
Filter Housing =+ « +» = « « « « . FAWBRBNGT DT o v v o
Screw(M4-0.7X%8) =« « « « « + + . EFe v v 60 ox s w e e
il Filter » = & 55 20 &m0 PTG 0 o 0 e 0w
Filter Housing Gasket s « « + « - TAWEINGO TRy
Filter Housing Cover =+ - + « - - TAWNENG L TE- v .
Dust Proof Plate = = = » @ ww s BEEEAR « + « « « « « + « «
0il Pump, Complete Set =« - - - - By L) « o 0 0 0 e e .
0il Pump Driving.Worm Gear TA—ALFT + o o o0 e e
Screw(M4-0,7X4) = « « = « « « IERT e o v v v 0 v 00
Spacer ............. :&/‘i-v——-lj' ..........
Screw(Mﬁ—lxlﬁ) ......... _u:;?\«‘/ ...........



16




LUBRICATING MECHAN|SM(2)

Ref.
Na

W OO0 —1 O O B G0 D e

[

12
13
14
15
16
17
18
19
20

Parts
No
3400262
3400260
0037664
0031831
004124
000567
04126
3400261
009904
3400263

3100336
0090930
3100335
3200236
0093617
3400264
0065452
3400168
3100349

000419

fomsE (2) 16
Amt.
Description o £ Req.
0il Tube(Long), Complete Set a7 () GH) - - - - - 1
0il Tube(4X6x270mm) + « + « « A AL L e e e e 1
0il Tube Joint, One Way . - - - - FOBEREE - -« « « 0 o 0 4
0il Tube Clamp =+ = = = = « « « - BEBEE . « o womows e w e 10
Fitting Stud(Short) - « « « « - - BEREFER LB GE) - - - - - - 2
SHE]D BB R A B ow e % o o w PUIHEENE v e e oo w 8
Fitting Stud(Long) - - - » - - BEHMFERLVNE) - - - o - 1
0il Tube(4X6X500mm) + « + » - - AANRAL T o o o0 0w 2
0il Tube Joint + = « « - + « « . INATHEE « ¢ 0 v 000 n 2
0il Tube(Middle), Complete Set - #Ay/SA 7 () () - - - - - 1
O0il Tube(4X6X75mm) =+ « « + « -« FTANRATL « o o o v 0w 1
Non-Return Valve Unit . - - - - - WEFRGEH) « » ¢ 00 e - 1
0il Tube(4X6X290mm) - - - - -« - FTANWNSNATL o o o 000w L
Suction Pipe .......... @7\/{‘,{7" ......... 1
Suction Pipe Bushing - - - - - - WAINA LT rira o v o v s 1
0li Tube(3Xx5x4%0mm) - - - - - . AL T o o e e e e 1
Draining Pipe s + « « « « « « .+ . HE/NA 7 o v e e e 1
Suction Plpe % 5 2 5w @ &% & BAISA T o o v e v e e 1
0il Nozzle for Worm Gear CHENA T e e e e e 1
Mk & & & % % 8 8 % &, 9 % % & 8 o A I RS he o w0 s 1



17

VX2500-156M-T2A

VX2500-156M-K3N

=
——
T
=
o~
-t
1
)
=
-t
o
>t
=

VX2500-148M-TIN etc..

VX2500-148M-TIN

VX2500~156M-T4N

“UT-A"

without

VX2500-164M-TIN




VX2500-148M-TIN etc. EXCLUSIVE PARTS YITETIEHEM 17

Ref, Parts Amt,
_Nao No Description i 2 Req,
1 0093356 Needle Clamp(48) « « - - - « - . FHIEA » « 0 0 0 0 o . Lo
2 3107334 Presser Foot, C. Set(48) - « « ~f(FH) - - + - « « « « «
3 110004 Screw(M3.5-0.6x8) =« - « - « « . R - v e e e e e o
4 110054 Screw(M3-0,5%3.5) - « - - - . . IEgr » v 3w & @ 3 @i & g
5 000531 Wichps & v o @ 5@ & ¢ § 5 5 5 G SEAE » e e e
6 3107303 Presser Foot Spring(Left) « » « « /g () - « & « ¢ + &
7 130016 Screw(M25-0.45X6) =« « « « « « . IERY e s v e e e e
3 3107305 Presser Foot Hinge Pin(48) - - - #HT b L UL ¢ » v o« o &
9 110084 Screw(M3-0.5X4.2) =+ « « « « « J1 5 S A R
10 000397 Lock NUt =+ » * » » « « = « « + & Rogpdicday ke v sow e w6 w0
11 260006 Adjusting Screw(l/8-44X9.5) - - F/HERT « « « + 0 oL
12 3107304 Presser Foot Spring(Right) =« « « /N AR GE) « « » « « =«
13 3107311 Fabric Guide(Long) =+ » « « « - - WHAREE) = o0 v e
14 110027 Screw(M2,5-0,45%X3.5) « « + « « . IERY o o v e e e e e
15 3408006 Stitch Plate(48M-TIN) « « - - « - g SR R B T R U
16 3409036 Main Feed Dog(P=I.6mm) - - - - - #“EY (¥ F1. 6mm) .
17 3409028 Differential Feed Dog(P=1.6mm) - B{XY (¥ 1. 6mm)
18 3409029 Differential Feed Dog(Middle) (P=1.6mm) &V (¥'» F1.6mm) -
19 3107338 Presser Foot, C. Set(56) - - « - (®H) - - « « « + « « « .
20 3107157 Presser Foot Spring(Left) (Thick) /NEFZ SRR (L) (K) » « + + -
21 3107158 Presser Foot Spring(Right) (Thick) /MBS (FH) (K) » » + + »
22 3408004 Stitch Plate(56M-T24) - - - -« « . AR - - - - s s e e e e .
23 3409006 Main Feed Dog(P=2.5mm) + « - - - ®%2EY (F¥y 9. 5om) .
24 3409004 Differential Feed Dog(P=2,5mm) - BIxXVU (¥ F 2. 5mm)
25 3409005 Differential Feed Dog(Middle) (P=2.5mm) £ Y (¥~ F2.5mm) -
26 3408017 Stitch Plate(56M-T4N) - « - - - . AR« c o o e e e e e
97 3409016 Differential Feed Dog(Middle) (P=1.6mm) U (< F1.6mm) -
28 3408040 Stitch Plate (56M-T4N) (without UT-A) &tk (UT-AfEL) « « « « -
29 3408020 Stitch Plate(56M-K3N) - - + - . - Fir S R
30 3400254 Fabric Guide(Left) =+ - » « « - . WHARE) - 0000 e s
31 3400255 Fabric Guide (Right) - = « « « « » MHTARCE) -« 000
32 0093358 Needle Clamp(64) =« « « « « « « . FHIE A « ¢ v o o e e
33 3107336 Presser Foot, C., Set(64) - - - - = () « « « « « « - - - .
34 3408008 Stitch Plate(64M-TIN) « + «» « « FEAR « ¢ - - e e e e e e
35 0093352 Needle Clamp(40) - « « « + « « « SFIER 4 ¢ ¥ & 08 xn 0 n »
36 3107324 Presser’ Foot, C, Set(40) - - -« -#=(#H) +» + » « « « « « . .

3t 3408035 Stitch Plate(40-TIN) =+ « « « « « 4 2 SIS T SRS



o
—
e
o
o |
-
o=
P
=




VX2402 EXCLUSIVE PARTS(1)

Ref,
No.

O 00 =3 O LN oW G D

Uy

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
39
36
37
38
39
40

41
43

Parts
Na.
0011168
0032719
006434
0068428
000145
3401052
110048
000538
190044
3401047

3201077
190021
0093528
000532
004353
0020119
190020
110013
3400245
0093863

0030847
0030071

000177
0031111

009835
0090812
0090857
0090807
3400244

180031

130010
3401029
0091388
3401030
3401031

110016
3401020
3401018
3401025
3400421

3401021
3401022

Description

Tape Reel « » « = « « « « & o .
Collar(10X 16X 6mm) + - - - - -
Screw(3/64-40X7.9) - « « + « .
Tape Reel Shaft - - - » « « - .
Nt = = * o o & o o o v« o o .
Tape Reel Support- - - « « « .
Screw(M4-0,7X10) » » « « « « .
Washer « = « » « « « < o « . .
ScrewM4-0, 7X12) » « = « + «
Tape Guide + ¢« » « ¢ « « « «

Tape Holder - « « « « « « « o« .
Screw(M4—0,7x12) « -« « « « .« .
Thread Eyelet Pipe Stay - - - -
Washer « = = « @ « ¢ & v o &« »
Screw(9/64-40XT7) -« - « « « + &
Thread Eyelet Pipe(Short) - - - -
Screw(M4-0, 7X8) =« + « « « . .
Screw(M4-0.7X8) =« - « « « . .
Thread Eyelet Pipe =« « « « « .
Thread Tension Spring Cap~+ - -

Looper Thread Tension Spring
Thread Tension Spring Retainer

FElt .............
Tension Disc + = = = = = « « .
Tension Post + « « « « « « . .
Tension Post Ferrule - - - - -
Tension Disc Eyelet + » - - - .
Thread Lead-in Guide - - - «
Looper Thread Guide(Long) » - -
Screwed Pin(M4-0.7X7) - « « »

Screw(M4-0, 7x8.3) + « « « . .
Thread Take-up Eyelet (Left) » -

Thread Take-up Eyelet (Right)

Looper Thread Eyelet(Right) - -

Looper Thread Eyelet (Left)

Screw(Md-0,7X15) » « « « « « .
Cylinder Cover (Rear) =« » « -« -
Cylinder Cover(Front) » « - - -

Looper Thread Eyelet Pipe -

Spacer ------------

Cylinder Cover Gasket (Front)

Cylinder Cover Gasket (Rear) - -

Y 7ETIIERES) 18

Amt,
g Req,
T —J e e e e -9
B B o & % % m % & % 5 s 9
hatdfew ¢ 8 5 5 €6 & & b 9
T Y=gl » v » « « « & 1
j‘y b ........... 1
F—FY— AR - - - - I
e&tEe s o % 8 8 5 5 5 5 5
‘_7‘77‘/-17 .......... 7
HEFTFe 5 0 8@ ¥ v b o6 . s 4
FoFHAR oo 1
T—‘j’“%b‘ ......... 1
f1oe = U 1
RESNA T FHE - 3
f?‘/‘}/'\? .......... 1
s o womom s mm g g 1
HESRALFLGH) » v o0on e 1
e v w woww @ w e og 1
- I N 9
/-‘K\}E/\“,fj" ......... g

ABTARE Y Y S (L) - - -]

C o =R TFNFR e e e 1
AR ARF ey S (T) - - -
7 I\ .......... 1
SMEI s » 5 5 5 5 .59 9
MR . . - e e oo 1
A THATEL - 1
;ﬁﬁ%[ﬂl,%)ﬁ ........ 1
FATERH - !
- !l/-—-x\";‘ﬁ.%]jq (B) « » « « « » 1
[ T |
BRI v v o s o 0 s 0 92
« HAFTEIED « « « » % » w = 1
CRLGRECH) e e e 1
=N BECE) e e e e 1
=N RBE(FE) ¢ o e e e e 1
[ & R TR 1
VYT TR () - - e e 1
VYL EHR—@) - - - e I
% }b—/{}'ﬁﬁ/f,{‘j" ...... 1
;‘/\?___-[j- .......... 1

s Y FHR— R G -

VDS HTRBR—I Ry (1) « |



2

/ﬁl

19
VX2402(2)

1




VX2402 EXCLUSIVE PARTS(2) S 7T TN ERBL?) 19

Ref.
No.

oD OO =1 O L oW D D

—t

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

31

Parts
No

3401050
3202025

120015
0093214
3100362
3100290
0093212
3100363

000321
3401047

160009
3401006
3401007
3401008
3401000
3401005

160007
3400134

120017
3401009

003657
3401003
110039
3401004
3401038
120008
000489
3409303
3409304
110020

3401015

Amt
Description & £ Req,
Counterweight, Complete Set+ « + XRT U 2T A h(GH) - - - - 1
Counterweight « = « « « « « - - A/ AV Gy o=t g NI 1
Screw(M5-0,8X10) = « « « « « - - J125 AR S |
Connecting Rod Ring+ = +« « - - - AN R 1
Connecting Rod, Complete Set - - gty F() - -« « « - - 1
Connecting Rod =~ » = » = « = « oy R o oo 1
Roller Bearing ......... el }:‘/[,f{')""l):/y" ..... 1
Connecting Rod Pin =« = - « « - - oy REY - v v 0 v . |
Dil Wick & ¢ 5 5 & % % 5 % & & 3 iy A R 1
Looper Thread Take-up- - - - - - FIERVAT 'S - A I TP 1
Screw(M5-0,8X5) « » « « « « « BFsFe e v o v o v 354 4 9
Lower Shaft(Left) » « « « « « « THRI(ZE) =« ¢ ¢+ 0 o o0 0 1
Feed Lift Lever- « « « = « « « = FZY EFUL2N— ¢ v v o v . 1
Feed Lift Lever Bushing+ - - + - FEYEFLA—Tvva e o o]
Looper Crank Rod, C. Set « « « ~ p—2RIFo 2w FHLD) - - 1
Looper Driving Lever Eccentric - —_EFzX¥r - -+ - 1
Screw(M6-1X6) = « « « « « « « . BT e v s v s 0 5 5 4 5 4
Looper Connecting Rod - - » - « - el = VN N 1
Screw(M5=0,8X15) = « « « « « « J158- S A )
Looper Connecting Rod Pin- + » - Jb—Rp oy FEY ¢ =« o v o 1
Screw(M.‘l—O_Txg)_ ........ lJ:fF-*")’ ........... 2
Looper Crank Rod - - - - - - - - =R G day e o o o
Screw(M3. 5-0_6X10) = = + = - « . BFEF e e v v ow ok onow o 9
Crank Rod Connection Ball . « « « b— 3o FER- - « + « « 1
Looper Holder = = = « « « « « . . Fhore S % v o w o= omow o 1
Screw(MA=0, TX8) + » « « « « + S e wm v & ¥ s 5 A 1
SPACET * » * ¢ s e s e 0 e . O N 1
Looper (Front) = + + = = « « « « & J R % v % & & ¥ 8 5 3 1
Looper(Rear) =+ » « « « « « « + . e FRHB) » o« & o &« v = x 1

Screw(M3,5-0,6%X6) + « - « « « . fsptieg

Looper Shaft « « + « = - = = - . S S e e e e e e e e 1



20

VX2402(3)

15




VX2402 EXCLUSIVE PARTS(3) Y TETIIERBE(3) 20

Ref, Parts Amt,
_No_ No Description oTe} £ .Req,
1 3209110 Needle Clamp(64) + « « - . + . . | ol S i
2 3407030 Presser Foot, Complete Set(64) - WGl « « -« o 0 0 v . 1
3 001186 Screw(9/64-40%x7.8) - - « « . . . BRI 2 0 o wwow v n a i 1
4 0095641 Presser Foot Springe o « + « » .« PHEILHS 5 6 b oo oo 1
5 005133 Screw(1/8-44X4.5) « « « « « . . AEZREZ ¢ 0 v om0 o v v v e ]
6 .........................................
7 160000 Screw(M3-0,5X3) « « « v o o .. IR e o v v v oo oL 4
8 0095649 Retaining Ring +« + « « « « « . . AboyAYrr. o0 9
] 3407033 Fabric Guide « « « - « « « . . . MHEAR - -« « v 0 0L 1
10 3401041 Folder o 5 5 5 5 5 4 » » o w0 v o EH =~ v ¢ ¥ 4§ 5 2 2 2 uw a 1
11 110033 Screw(M3-0,5X6) « « « « « « . . IEREF e 0 & 2 2 v 6 5 x5 % 2
12 3408010 Stitch Plate(64) - - - . . . . . FHAR - - v - e e oL 1
13 3409013 Main Feed Dog+ - - - « « « « . . R = om0 ok v e 1
14 3409204 Needle Guard(Rear) =+ « - - . . . BETER) - - - - L 1

15 3409012 Differential Feed Dog- - « - - . B & 5 o e oo we o v s 1



ik
T, N
: E
s

13

NV )
¥ _@
VA
| /Ay
/ (=
: o
3 & Rl
\__ __\\ / N
s ; X,
%.mmv ,
¢ <
4 (a7 ] #
,. 4 ’
,. 10! \\_

I
-
- ‘
© ; <
NS, K %
;

i
N

for “ST-A"




“UT-A" DEVICE(1) UT-A"EE (1) 21

Ref. Parts Amt,
_Nao No Description o £ ~Req,
1 0094478 Lifter Lever =+ « « « « « « « . . e R— oL 1
2 0093499 Lifter Lever Stop- « « « + « « . MBS L R—2 k7. o ]
3 004358 Screw(9/64-40X5.6) » » - - - - . B 2
4 3201038 Lifter Lever Supplementary Plate HoEF U A~ BE . - - -]
5 005650 Screw(M5-0.8x14) « « « « « . . . ERY e v v v oL 1
6 0[].[]426 Washer ............. Vj’yv.:? .......... 1
'I? 000009 Nut ............... »-j-‘\y }\ ........... l
8 0094491 Cord Clamp(2N-¢3.4) - - - « .+ . AR TFLT 0 8 4 s s oa 1
g 110012 Screw(Md=0,7X5) « « « « « o . . IERY = o v v v oo 4
10 0036133 Cord Clamp(5N-¢8.4) - - - « . . O—R7FF e o oo |
11 3400442 Synchroniser Positioning Pin + - MU 3F L v« « v v . . 1
12 0022837 Synchroniser Cushion - » - « - . Wrirs- P PR osrasi. «
13 007610 Screw(M4-0,7x10) « - « « « . . . IER T w o womow e % o« & & 1
14 3400223 Looper Cover =« « « « « = « « . . e e 1
15 190009 Screw(M4-0,7X7) « - « « « + . . H o T 1
16 0096358 Air Wiper Bracket - - » - « « . . TTUTARftE- - 0 0 1
17 009748 Screw(M4-0,7X12) - « « « « « « . JESEEE o 2 o e 0y 1
18 000644 Spring Washer+ « « « « « « « . ATV D osr% o o0 1
19 []00532 Washer ............. 9-‘/:‘/‘4\? .......... I
20 0096357 Air Wiper« - = = = « + « o . .. ITUT A3« ¢ o v 0 0 o . 1
21 009747 Screw(M4-0,7X10) « « « « « = . . IERY e o v v v o0 oo 1
22 3100529 Thread Pull-off Eyelet - - « « . HARRARE - - - e e 1
23 0067101 Thread Pull-off Bar+ « « - « - . HREBARE - -+« o0 1
24 0063076 Swing-proof Spring - + - + - . . kR ABRAIR SR - - - e . 1
25 0094433 Collar(AX11XT7mm) =« « « « « - . BI—o = s o x « s 5 5 o 1
26 001208 Screw(9/64-40X5) « « « « . . . . IR o v e v v v 0oL 1
27 3101275 Thread Pull-off Hook Unit« « + « REBA T v 27 (M) - » « - - . 3
28 001459 Screw(9/64-40%3) - - « .+ o . .. N1 S R T T 4
29 3101276 Thread Pull-off Hook Unit- « » - (@A T v 2 () + - « + - - 1
30 0094396 Thread Pull-off Bar Holder - - - AR ABERES - - - - . . 1
3l 007006 Screw(9/64-40x4) - « « « « .+ . . IERITEE i e v w6 x o« s 1
32 0033024 Retaining Ring - - « « « « « . . Abo YT« v v v oo 1
33 0063515 Thread Pull-off Lever- - - « « . FEBALS— 0 o 0 o oo, 1
34 000690 Dowel Pin+ « - « = « +« « o . .. Xy ™ w w5 & & 9 § 4 1
35 0094390 Tension Release Adjusting Eccentric REBARBH 2 - - - L]
36 0095334 Swing-proof Spring - + « « « . . HEBAWBEB AR + - - - . 1
37 001170 Screw(9/64-40x12) « - - - « . . e e . 1
28 3100528 Tension Disc Separator « « « « «“ REBAMK + + + + » « « o o . 1
39 3100527 Tension Post Support - « - - . . RBTE« « o v o0 e 1
40 110014 Screw(M4-0.7x18) » « « « - « . . HERY - o v v v v 0 00 .. 2
41 000505 SPEBEE » » » » © o0 w0 w0 w0 e o o N 9
47 0094387 Tension Release Shaft . « - - . . AR A - - - o o 0L 1
43 3201019 Tension Release Lever- « « « « .« RBEARE - o o o e 1
14 120001 Screw(M4-0,7X14) « « - « « . . . RSP <« v v v 5 5 4 8 4 1
45 3100711 Top Cover Thread Eyelet+ - - « - B RE - - 1
46 006035 Screw(9/64-40X7) « « « + . . .. IERY e v v v v oo 1
47 000644 Spring Washer« « « « « « . . .. ATV T T oo o oo 1
48 000322 Nibi @ o 6 € 8 € 5§ 5 = 2 u  » @ ) T S 1

(##) Note
UT-A2 TTUA2FY with Air Wiper

UT-A4/ST-A LT U AL  without Air Wiper




22

“UT-A" DEVICE(2)
13




“UT-A" DEVICE(2)

Ref.
No

i
2
3
4
5
6
1
8

9
10
L
12
13
14
15
16
17
18
19
29
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
a0
al
32
53
54

Parts

No

3400437
110013
000538
000015

0068014
110012

3400438
005049
130005

3400439

0094201
110016

1066104

00636089
009984

1066103

3400427

3400426
110050
120008
001123

3400420

3400421
110010

1091029

1091125

1095001

0010260

3400425

0010283

1099004

3400428
110001

3400423
190006

3400424

3400409
110082

4001012

3400410

3400411
110038

3400419

3400418
110054

3400401

3400403

3400405

3400404

3400406

3400407
110093
110025

3400422

UT-A" 2 22
Amt,
Description & £ Req.
Trimming Mechanism Cover + ¢« « - UTHsA— = « ¢« « v o . .. 1
Screw(M4-0,7%X8) « - « « « <« . . IERSZ = o6 06 o 0 0 0 v . 4
Washer ............. I’)’\y:‘/‘.nr .......... 2
Nut S -j—.y }\ ........... 3
Cover Hinge« = = = « « « « + . . [ o S R P N 1
Serew(M4-0.7X5) » « « « « « . . I e, L L 4
Cover Holder - « « « « « « « o . o RaC ¥ = BRI i
Screw(M5-0,8X8) =« « « « « o o . e s = s s % W e o @ 9
Screw(M4-0.7X5) « « « « « = . . PR SSS . 4 oo e 1
Cover Latch Spring Holder« « « « RREftH + = «+ « » « « + & 1
Cover Latch Spring = « « « - - FR—FF IR+ o v o 1
Screw(M4-0,7X15) « « = « - - « . IERY e o o v o v o v v 1
Safety Switch, C. Set(2) - « - - LR AL vF(§2) - - - - - 1
Switch Cover - » « « = o ¢ « o R i 0 R T . 9
Screw(Mz_g—{]ozlxlﬂ) ....... JJ:;‘F:} ........... 4
Safety Switch, C, Set(l) - - « + ZEX A vF () - - + - - 1
Switch Sllpport ......... A A 75—@#1”‘15 ....... 2
Switch Holder- « « « « « » « . . AADFR + v o 00 w0 1
Screw(ug_ﬁ—ﬁ'ﬁx4‘5) ...... 1]?_5\3‘:/1’ ........... 4
Screw(M4—{]_?x8) ........ 11:5?‘}; ........... 9
Washer « + = « « « « « v 4o o 4 . ‘7}"/’#’ .......... 4
Cylinder Support =« + « « = « - .3 YY) EBEE . e e 1
Cylinder Support.Spacer - « « « A TR 9
SCTGW(M4_0,?XIE) ........ JJ:;‘F‘/"; ........... 9
Air Cylinder(MS-10ND-15P) « + « « @b REIYS UL & o o o« o . 1
Air Cylinder (MS-10ND-20P) « « + « A — KUY YL HF . . . . ]
Speed Controller(¢4-M5) - « « « A¥—Farvha—F . « « .9
Vinyl Tube(4X2.5mm) - - - - P b8l e o v » 5 ¥ 5
Stroke Nut (13, 9mm) - - - - - - . RARa—2Fo ke v s s 5 s 1
Y-Knuckle (3mm) + « = « = « « . . YF D T o v v 6 5 5 6 % 9
Connecting Pin + + « « « « « « . 1EVZ o= R i 5 B W 9
Trimming Lever(Rear) - - - - - - SRV L A—(B) - - - . . 1
Screw(M:i—[].?)(ﬁ..i} ....... _u:jﬁ-::,‘: ........... 2
Trimming Lever{(Front) « - « » - - SEREIY LS— (@D » - - - . 1
Screw(M4-0,7Xx4) - - « -« « .. et o IR O 9
Trimming Lever Spacer+ - - « + - - R L TR 9
Needle Thread Trimming Movable Knife $+%kEJYBAZ - « - - . 1
Screw(MS—{],.ng-l) RTINS _EJ:;{(T‘/‘/ ........... 2
Movable Knife Spacer - « - - - - b TP 1
Needle Thread Trimming Fixed Knife #+HREIVEEA R » - + « - 1
Pressure Spring« « = =« « « « - B HAEE o o on s oo oo 1
Screw(M2,5-0,45X4.5) - « + - « . il s v v n s s 9
Trimming Lever(Rear) + « - - « - N—sR B8 Y LoS— () - - - 1
Trimming Lever(Front) « « « - « . — 3R Lo (F) - - - ]
Screw(Mg—[}'ng_ﬁ) ....... JJ:-"F:'/ ........... 9
Looper Thread Trimming Movable Knife N— S 48U B A 2 - - . |
Movable Knife Spacer « - - - - -+ AR e e e e e e 9
Fixed Knife Spacer =« « + « « + . A=t e v e e e e 1
Looper Thread Trimming Fixed Knife A— S gEJUEEAR » + - 1
Clamp Spring =+ « « = = « « « « & HREEINR - - e e 1
Clamp Spring Pressure Adjusting Piece ¥ N RFMME - - + + 1
SCI‘BW(HQ‘[},*!XS,S) ....... _Lt*‘;/ ........... 2
Screw(Mz—U.éxlg) ........ Jh$:‘) ........... 1
Stroke Nut(13,3mm) - « « « « « . Abhoa—2FoRhe o v oo 1



23

“UT-A" DEVICE(3)




“UT-A" DEVICE(3)

Ref,
Na

oD SO =1 O O e CAD D et

i

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
AL
28
29
30

31
32
33
34
35
36
31
38
39
40

Parts
No
0010073
0010108
0033939
0010264
009973
000669
000600
000009
0013218
006905

3201035
0033104

005550
0014120
1091050
3201037
3201036

120013

000425
00100567

3011117
1091035
0010283

000623
1085001
0010260
0010337
1090145
1090000
1090013

1090011
0010119

003380
0010143
0010263
0010261
1200235
1200236
0010254
0010057

Description
Regulator - « « « « « « « « o o .
Hose Connector( ¢ 8-1/4) - - « « .
Hose Band+ + - « « « « « « « . .
Connector (¢ 6-PT1/4) - - - « . .
Screw(M5-0,8X10) » » « - « « « .
Washer + « « = « « &« ¢ « « .+ . .
Spring Washer - » « « « « « + « .
Nt » v « & & « & % % % % % 5% % s
Regulator Support - + « « « - « .
Wood Screw(e5,.1x20) - « « « . .

Presser Foot Lifter Cylinder, C.
Collar(10x18X9mm) » « + « + - .
Screw(11/64-40%13,5) « « « - . .
Anti-shock Rubber - « « - -« « . .

“UT-A"3E8 (3) 23
Amt,

di 4 Req,
V¥ b—F -« o v o 1
Z}'\"'—Ri:ﬁﬂ}/ ....... 1
;jv_;z\;{:/]\ ........ 1
_-_-1;1(;}& .......... 2
S )
97?\/*\’ .......... 4
ATV s Wgrdrds 4 % 8 3 2
il R 9
gt lr T 1
FFET e v v ox o8 ok R 9
Set(2) WPFsr v U ¥ (D)1
HT— e e v e e e e e .. 1
] 1
%ﬁﬁ]_—(‘& .......... 1

Presser Foot Lifter Cylinder Unit# XL U 2 GE) - - - 1

Cylinder Rod Chip+ + ¢« + = « « YL Fauo FFuPe « « .1
Cylinder Bracket - « « ¢« « « « S UL HERfFE s « v o o - 1
Screw(MB-1X15) + « » « « » « « . kit 5 v H s EE e . 9
Washer » % o w @ ¥ @@ & € 8 5 « Elhoaf ke @ w e we we w0 9
Elbow Connector+ - « « « « « . . THARME - o 00 2
Tension Release Cylinder Bracket HRREAY B - - - ]
Tension Release Cylinder cHRBBAY KT e e e 1
Pl g o » = 5w ow & @ @ @ @ G YF P /e oo e e e 1
Gasket + « « « =« « « o o 4 . .. ;\“ojaf_:/ .......... 9
Speed Controller (¢ 4-M5) v A BN M s o w e
Vinyl Tube(4X2,5mm) - - « « « . EmeegbofifA v 5 5 5 3 2 35—
Union Y-Connector « = « « « « « . S FLYRHEE - v 0 e oo 9
Electromagnetic Valve, C. Set(2) ERBEFEI2)+ « + - « - - . 1
Electromagnetic Valve, C. Set(1) FBEFGEHL) + - « - - « + . 1
Manifold + = « « « « « . . . .. RV 0 R 1
Electromagnetic Valve- = « « « - Bl e - 4
Boal Plug=« « « v v ¢ 5 8 5 5 & & RBHFR . w v v 5 o & 1
Wood Screw(e¢ 4.5X40) « « « « « . - 2
Silencer + + « ¢ « o o o« « 4 W . A Ll w e % ¢ o ow g )
Connector (¢ 6-PT1/8) - « « « .+ . & 0" N 1
Vinyl Tube(6X4mm) - » « « -« . . Pt A o a8 5
DORIEN o s e e w0 % ® v % oo BB & 8 5 oo o w 1
Cgrd(T) ............. _-_'[—]\(T) ......... 1
Speed Controller(¢ 4-PT1/8) - « +- A —Ray hn—3 9

Elbow Connector (¢ 4-PT1/8)



24

“UT-A" DEVICE(4)




“UT-A" DEVICE(4)

Ref.
No

OO D OO =] O G s B D e

—_

12
13
14
15
16
17

Parts
No

1091069
1095001
0010260
1099005

110012
3400429

009932
3400434
1091021
1255556

0034293
0010283
1093004
3400435
0036133

110009
1070005

“UT-A” 4) 24
Amt,
Description th A " Req,
Air Cylinder (MS10-ND5) - - - . . W—SRBAL Y e o 1]
Speed Controller(¢4-M5) « « - . Zp°— Foyw koS i » 9
Vinyl Tube(4X2.5mm) - - « « .« . Ml v« 5 & 5 % g
Cylinder Support « « « « - . . . VUOCHEBRAE - - . e 1
SCTBW(M4‘U,?X5) ........ _Lt}]-‘(‘\/: ........... 2
Thread Take—up Eyelet » « « - . . RERAD LSRG o - . 1
Screw(11/64-40x4) - - « . . . . e o m o w ow e oWy % 1
Cylinder Support - - - « . . . . AL ) B - - - o 1
Air Cylinder(MS10-PD15P) - - . . WP e wwm w8 ¥ 5 1
Connecting Pin « « « - « . . . . PEFEV L & % 5 a5 e m o e 1
Retaining Ring = + + « « « . . . AbwFURS 5 5 0 0 0w 9
Y-Knuckle 3mm) - - - - « . . .. YF T M e = v w0 4 7% 1
Connecting Pin » « « - = . . . . <6 >f = N R 1
Cylinder Stop- » » o « o « = 3 SPUARE besppf v s 5 w4 1
Cord Clamp(5N-¢ 8.4) =+ « « . . . TI—RZISF . o ... {
SCIEW(M‘l‘U.?XS) ........ _Lt;i{?‘/" ........... 9

Cord Clamp(7TN-¢12,2) - + « « . . om Gl B B ¥ N 9



25
“UT-A4/ST-A" DEVICE

1




“UT-A4/ST-A" DEVICE

Ref.
No

WD OO =3 O C s LD D

—

12
13
14
15
16
17
18
19
20

1
22
23
24
25
26
27
28
24
30

31
32
33
34
35
36
37
38

Parts
No

3109921
3100712
3001001

000644

009747
3001003
1091006

000623
0010019
0010258

0036133
110012
3001002
0096022
0096023
0026438
003637
003638
3100703
120009

0096020
0096021

004475

120040
0096018
3100708

001227
0096027
3100707
3100710

0096013
0096012
0086010
001196
005112
3100709
009749
0010260

“UT-A4/ST-A"%B 25

Amt.
Description i 7 Rea,
Trimming Device, Complete Set - - A RYEE(H) - « « « + « « ]
Head Cover = - - - « « . o . . P OIS E 5§ E oo e 1
Cylinder Bracket Holder- - - - - S YU FRftE - » + -+ « - 1
Spring Washer- - - - « « « . . BN LT GTER 2 2 2 omon 4
ScrewM4-0,7X10) » « « « « « . o 5 s o« 5 8 ¥ 4w o 9
Cylinder Bracket - « « « « v « « UL FERAHR: - « - » + - 1
Air Cylinder = « « « « « « . . LY el « % s v s o w 1
Gasket = » « o & &« « ¢ & & o . D - = 3
Universal Elbow Joint - - - - - S gl v ¢ 6 8 o 1
Joint ............. ﬁﬂ% ............ 2
Cord Clamp(5N ¢8.4) =« - « « . e T S B B i 9
Screw(M4-0,7x5) « « « « o . . e v ¢ v 8 v 3 & 5 3 9
Cylinder Link« ¢ « =« « = =« e Y FYL 2y o0 o v L 1
Cylinder Connecting Block« « « - YU #ilifEH - -« « « - - 1
Cylinder Lever Pin « ¢ « « « « « S YU HLR—EPL v« o -« 1
LIS 8 & 2 & 2 5 5 5 » = = FhFosw: v wi % F € ¥ § § s !
Screw(1/8-44X2.5) =« + « « + . IERD = v v v v e e e 1
Screw(11/64-40%4) « « « « - . IERT e v v o v oo e 7
Movable Trimming Knife Shaft Collar By A REHF— - - . . . 1
Screw(M4-0.7X12) - « « « « ¢« . I S T E RN 1
Knife Guide Holder « « « « - - ARBAREs s wema s s I
Knife Guide Holder Bracket ¢ c ARAHAFEBRMAE ¢ - . 1
Screw(3/16-32X7,9) - - - - - . IERY = o0 v v v 0w oL 1
Screw(M5-0.8x18) « « « « . . . RSS2 2 5 w0 om0 e ow o s 9
Movable Trimming Knife Shaft Unit®h 2 XdGs) - - - « « - - - 1
Movable Trimming Knife - « « ¢« @A 2+ - + « « « . o . . . 1
SCFEW(1/8—44X3,8) ...... lt;‘f;w/; ........... 9
Movable Trimming Knife Shaft Collar By A REAH F— - - « .« . 1
Fixed Trimming Knife Shaft c cEHEAARE . o 0 e e e e . 1
Thread Clamp Spring (Lower) c e BRI NE(FE) - s e e e 1
Knife Press Adjusting Spring c AZEFE AR - - - - 0 1
Fixed Trimming Knife Spacer- - - BB AR R~ —H « « « . . . 1
Fixed Trimming Knife + « - .« - BEAR « v ¢ v v v 00 1
Screw(1/8-44X6) « « « « « . . ERT e v v v e e e 9
Adjusting Screw(3/32-56X5.5) - - FHEERT « ¢+« o 4 o 4w . ]
Thread Clamp Spring« + « - - - R G . s x ke s om ow ow 1
Screw(M4-0,7x16) « + - - - . . B Es e « = & 6 8 5 5 5 4 9
Vinyl Tube(4X2.5mm) - - « « P e v v 5 v » x=



| UT-A" “UT-A" DEVICE
DEVICE




TABLE & MOTOR ;Mg £ — & 26
Ref., Parts Amt,
No. Na Description e 4 Req
1 9603027 Machine Table = « « « « ¢« « « « & T—TFI e e e e e e 1
2 3400219 Rubber Cushion(10,5X 28X 12mm) TAPE < « o 0 o 0 w00 5
3 000433 Washer ------------- 773/?‘/." .......... 2
4 140029 Bolt (MIO-1.5X95) « = « « « « « . b1 N 2
5 3400217 Rubber Cushion(Large) (Black) cTAER)(E) - - e e e 1
6 3400218 Rubber Cushion(Large) (Green) =N 1S IR 1
7 [][]0070 Hanging Nut ----------- r%u‘-j’":\/ I\ --------- 4
8 009858 Hanging Bolt(M8-1.25X758) - - + - BUBLEK + « « « « - o . . 4
9 0014120 Rubber Cushion(10,5X25X4mm) = « A+ « + « « « = = « & 4
10 9613045 Motor Support = = « « « « « + + . E—FHAR s - - - e e e 1
11 000169 Wanhop « o s » mow e W E e ARV S 7
12 000676 Spring Washer« » « « « « « « .« . AZYV T Ty 10
13 000016 Mgt < = 5 o % & & 9 % @ % % 8 @ & ol I 7
14-1 009978 Bolt (M8-1.25X50) » = + « « « « . b1 A I T BT 3
14-2 009948 n (M8-1.25%30) (for UT-A) » - n o (UT-AR) « = « = « - 3
15 ———— Clutch Motor, C. Set(See the Table) 7 T v F%&— & (#1) (F#58) - 1
T JErs—— Clutch Motor(See the Table) « « - V7 T v FE—F (FHREBMW) - -]
I'z 0[]36910 Pitman ............. [:0\;; ]\".';?:/ ......... l
18 ———— Power Source Switch(See the Table) BEA A v F (FTHREBW) « - 1
1§ ——— Motor Pulley =+ = « « « « « « « « TP s s 0 e e e 1
20 9616002 V-Belt (M45inch) » « « « « « « « . VAR o o o v v v 0 0 o 1
) (. Positioner Motor, C. Set(See the Table)#Vvats—4 (@) (T#$E) - - 1
92 ———— Positioner Motor(See the Table) « ®¥ v aFE—¥ (T8 - - - 1
23 1064011 Cynchronizer (XC-K-12) + « « « « - o mdAH -+ « « o . . 1
24 1064012 Lever Unit(LK-CL-1) « - = « + « = [Foa =t A S 1
25 9611069 Pitman « « « « ¢« « ¢ o o o o . By by oo o o0 o 1
- S — Power Source Switch(See the Table) IR A vF (FHEMW) » - |
27 9615006 Motor Pulley(1l5mm) « « « « « « E—F ST 00 |
Ref. No. 15 Ref, No. 16 e Ref. No. 18 S
g}ué:? Moter, Clutch Hotor %ﬁa;g giﬁiéhSource ﬁfﬁf;;
9613083 9613089 3 1066107 National
9613084 9613090 Single 1066108 ” Al
9613085 9613091 3 1066109 Hitachi
9613086 9613092 Single 1066110 ”
9613087 9613093 %] 1066111 Mitsubishi
9613088 9613094 Single IIOBBIIZ i
Ref. No. 21 Ref, No, 22 Ref, Ne. 26 P
Positioner Positioner Voltage Phase Power Source Applicable Device
Motor, C, Set Motor = E fif #H Switch A K E
9613051 9613067 415 3 10661086 UT-A2
9613052 9613068 " # ” UT-A4/ST-4A
9613053 96130689 380 " UT-A2
9613054 9613070 o » ” UT-A4/ST-A
9613055 9613071 220 ” ” UT-A2
9613056 9613072 a ” ” UT-A4/85T-A
9613057 9613073 200 4 ” UT-A2
9613058 9613074 # ” ” UT-A4/5T-A
9613059 9613075 220/380 ” ” UT-A2
9613060 9613076 " y y UT-A4/ST-A
9613061 9513077 220 Single 1066105 UT-A2
9613062 9613078 ” n " UT-A4/ST-4
9613063 9613079 200 ” i UT-A2
9613064 9613080 ” ) " UT-A4/8T-4A
9613065 3613081 100 n # UT-A2
9613066 9613082 » # y UT-A4/ST-A




27




THREAD STAND XIE 27

Ref. Parts Amt,
No No. Description e £ Req.
1-1 9620655 Thread Stand, Complete Set(5 Spools Type) HAr& (#) (544 H) 1
1-2 9620656 ” u (6 n ) ” ()6 » 31
) 9620669 Column Cap « « « « « v o o o . ATAF Xy T e o oo 2
3 9620670 Column Pipe (Upper) - « « « « . . ATLSNALT(LE) . |
4 9620671 Thread Hanger(3 Spools Type) - - L RAHCELE) - -1
5 911004 Screw(M5-0,8X12) « » « « « + . . i1 3 L A R P 2
6 910004 MUt & # 5 & & o o = 2 © « = % % TR ETH A A ow e o s 13
T 9620673 Column Pipe Connector» » « - - - TLENLSHFE v oo 2 s 1
8 911006 Screw(Ms-0,8%x12) - « « « + . . . IESERE S 0 wowmm e w o w 2
9 3620674 Thread Guide Holder- - « « - . . HRENEKALY - o o o oL i
10 911003 Screw(M5-0,8%30) « - « « - . . . BT wooomow e vowow o s 3
11 9620675 Column Pipe(Lower) + « + - « « . o gy W, e i o (R 1
12 930054 Wickier & & @ & 4 % oo oo o & = & Dordrdp v 5 % % % 5 e e o 1
13 910(}05 Nut ............... -j'-y ]\ ........... 1
14 9620676 Thread Guide Bar(370mm) - - - - . RENZTHE - - - - i
15 9620677 Thread Guide Bar Bracket - - + . HERBIEA ¢ v o« s s e ow 1
16-1 9620665 Thread Guide(5 Spools Type) » - - REN(SERLA) - - - - - . 1
16-2 9620666 " (6 Spools Type) - - - » (6AR%H) « « - -« . 1
17 911007 Screw(M5-0.8%6) « « « « . . .. Ry e e e e v oo 2
138 9620678 Spool Cushion+ « - + « « o « . . R aide v 5 o u 5
19 9620679 Spool Pin« « « o« - v o o oL L, AT =Bl v o o e L 5
20 930055 Spring Washer« « « - « + « .+ . . ALY T T o v o 5
%1 9620680 Spool Mat» « « « « « « o . . .. iy 2 B 5
22 9620681 Spool Seat Disc= « » « « « - . . BTM = =« v v 0 0o . 5
23 9620682 Spool Holder Stay~ + « « - - . . ART—NENFFL . - « .. 1
24 911005 Screw(M5-0,8x10) « - « « « . . . His6- S O R 1

95 911008 Wood Screw « « + « « &+ « . . . ;f;;ﬁ/ ........... 1
26 9620683 Spool Holder(3 Spools Type) - - - AT —NHEAE QERLH) - -1
27 9620672 Thread Hanger(2 Spools Type) -« - XL v FoAA R LH) - 1
28 9620684 Spool Holder(2 Spools Type) » « - AT =B OELE) -1
2 % 4 LB R L s 0 s a s wmEE R GGG T F o oe o nomoa s e o wa
R I I T T T T T T
g1 0063031 Belt Caver » » » o o v v i w w SRV R < 1
32 110028 Screw(M6-1X46) « « « + - « . . . B[ S T 2
33 3000010

Looper Threading Bar « - « « . . A S DAL S 2



28

77— /8= Z BRI GAUGE PARTS CONSTRUCT{ON CHART

I

VX2400-140M-TIN ||

VX2500-156M-TIN

| [ VXZ500-164N-TIN

VXZ500-T4BM-TIN ]|
I

UEJ(J o o
2 ©
4 5. 6 6.4
0093352 0093358 0093357 0093358
| | | I
13.6 15,4 m
o || 5o

J@A
3408035 3408007 3408008
| | |
Loy N = s
3409036 3409015 : 3
| |
Loy 3 Lo E __,3
Lk Ly
3409098 3409000
| [
2.1 2.4
1_51:§ 1.54:?
3409029 gﬁ 3409001
| | | |
&
J W
O O
!ﬁ%‘! o
f‘%'}-
3107324 3107334 3107332 3107336
=
3400257 ﬂiﬂhll 3400953 ©




L__VXZ500-T56M-TAN | [ VX2500-156MK3N [ VXZ500-156M-T74 |
I I

0093357

3408017

3408020

3408004

I.SH

2.5*;{

3409015 l 3409006
I
= AR <
3409000 3409004

|

5.0 2.4
1.6 e 2.5
= - B
3409016 2 3409005
| I I
3107332 3107338
l_/\_ |
: —1
CARTR T s B
3400257 S ' 3400953 © 3400254 @_ 3400255 &)




POEBOTE

P0C60FE E10607¢E ¢1060%¢ | 0T080FE | 0E0LO¥E | OTT60ZE ¥90-2077%
E0E60TE
_— U i " i 96060¥¢ | 62060%¥E | 8C060PE | SE080¥E | PGELOLIE | GSEE600 NTL-NOPT1-0078
el d " £5600%¢ | 29200F¢E U [0060%¢ i 80080%E | 9EELOTE | 8GEE600 [V-L0/NIL-WPII
T f it GGT00WE | ¥9C00FE a B i 00080%¢ " " V—L0/NEN-NSGT
T 1 i i f " i " 0F080%¢ " i NPL-WaGT
u i i U G10607¢ | 91060PE | 00060FE | LT0BOPE | CEELOILE i V-L10/NPL-N3G1
—1 i i U 90060%¢ | S0060%¢ | P0060FE | ¥0OOBOPE | 8€ELOTE | LGEE6OO |[V-10/VEI-W9ST
= " i i i 9¢060%¢ | 62060%€ | 82060F€ | 90080%E | VEELOTE | 9G€E600 [V-10/NIL-K8¥I
00£60%¢ | 20360¥¢ | €5300%¢ | 6G200F€ | ST060%E | T0060FE | 00060%E | L0080OPE | GEELOTE | LGEE600 [V-L0/NIL-W3G1-005CXA
%HH A (D 4EIE | O] @A (FH | (B | (RN | EE | @wa | T ST9p oK
(1e0y) (31PPIN)
18d007 (1e3Y) (1yd1y) (1197) goq peaj | do0q pes] 18 )
(yuoi1y) pieng ap1ngn aping | 3oq pasyg [e11} [e11 1R ‘3004 due)
1adoo Iadooq aTpeay d1iqey aTIqey utey [uerayjiq |-usisijiqg yolr11g | JI8ssald 9TpeaN | S3ied UTBWN

29

(42 (TEEF)SLYVI FYVdS NIVA $0 ISIT SSY1D ==mmx>



VXXZ2500 ITNDEX
Parts Page Ref. Weight! Parts Page Ref., Weight!|
No. No. No. (g) | No. No. No. (g)
000009 21 7 i 000600 23 7
000008 23 8 I 000623 23 24
000010 1 27 [ 000623 25 8
000010 13 20 | 000644 21 18
000014 5 32 | 000644 21 47
000015 2 34 I 000644 25 4
000015 5 4 I 000651 4 33
000015 22 4 I D00BBY 13 24
000016 26 13 [ 000669 23 6
000038 14 8 | 000676 26 12
000070 26 i | 000690 10 20
000145 18 5 | 000690 21 34
000162 26 11 | 000726 1 30
000177 4 5 i 000726 3 2
000177 5 17 I 000745 12 22
000177 18 23 I 000926 8 17
000195 6 12 i 000989 8 4
000234 15 4 |
000321 9 21 i 001093 4 44
000321 19 9 | 001123 22 21
000322 21 48 | 001170 21 37
000327 10 45 Il 001174 8 21
000327 17 10 I 001186 20 3
000334 1 29 I 001196 25 384
000334 5 23 I 001203 3 19
000360 4 39 | 001208 21 26
000397 12 2 b 001227 25 29
000419 16 20 | 001459 10 13
000425 23 19 I 001459 21 28
000426 21 6 I 001818 4 36
000433 26 3 001800 9 9
000445 10 3 |
000486 3 12 | 002043 g 6
000489 12 58 |
000489 19 27 | 003302 10 46
000505 21 41 I 003433 10 25
000528 11 10 i 003637 25 17
000531 10 41 I 003638 25 18
000531 17 5 i 003657 .12 18
000532 4 16 [ 003657 19 21
000532 5 28 |
000532 18 14 | , 004108 5 26
000532 21 18 I 004124 18 5
000538 2 33 I 004126 16 7
000538 4 20 I 004236 1 24
000538 5 7 I 004312 8§ 23
000538 18 8 | 004353 4 17
000538 22 3 | 004353 1) 11
000547 1 28 [ 004353 18 15
000548 9 4 I 004358 9 2
000555 8 27 i 004358 10 35
000567 16 6 | 004358 21 3
000600 5 22 I 004440 10 6
000600 8 31 [ 004441 10 8
000600 13 25 | 004475 25 23

PAGE =
Parts Page Ref. Weight
No. No. No. (g)
004591 10 32
005049 13 28
005049 22 8
005071 8 20
005075 1 15
005112 25 35
005133 20 5
005403 4 32
005542 10 37
005550 23 13
0056650 8 32
005650 21 5
006004 1 26
006035 21 46
006038 10 18
006434 18 3
006905 23 10
007006 21 31
007610 21 I3
009526 11 23
009604 10 23
009604 11 13
009736 14 45
008747 21 21
009747 25 5
009748 21 17
009749 25 37
009784 1 22
009835 4 T
009835 5 19
009835 18 25
009853 85 11
009858 26 8
009880 23 33
009909 16 9
008932 24 7
009948 26 14-2
009973 23 5
009878 26 14-1
009984 22 15
0010019 25 9
0010057 23 20
0010057 23 40
0010073 23 1
0010108 23 2
0010119 23 32
0010143 23 34
0010254 23 39
0010258 25 10
0010260 22 28

1



LNDE> Page = 2

Parts Page Ref. Weightl Parts Page Ref. Weight! Parts Page Ref. Weigh
No. No. No. (g) | No. No. No. (g) | No. No. No. (g)

0010260 23 26 I | 0077189 7 9

0010260 24 3 i 0035813 4 38 I 0077270 10 1

0010260 25 38 i I 0077322 11 4

0010261 23 36

0036133 21 10 |

|
0010263 23 35 I 0036133 24 15 | 0090068 4 25
0010264 23 4 | 0036133 25 11 I 0090071 4 4
0010283 22 30 I 0036175 4 41 i 0090071 5 16
0010283 23 23 i 0036910 26 17 I 0080071 18 22
0010283 24 12 | | 0080801 10 36
0010337 23 27 | 0037108 4 37 I 0090807 4 11
i 0037669 16 3 I 0090807 5 21
0011168 18 il t 0037679 1 19 | 0090807 18 28
[ | 0080812 4 8
0013218 23 9 I 0060057 8 14 | 0050812 5 20
I 0060142 10 9 I 0090812 18 26
0014120 23 14 I 0060175 1 2 I 00950814 4 2
0014120 26 9 | 0060176 1 23 | 0090824 10 39
1 I 0090847 & 15
0020119 4 18 I 0063031 27 31 I 0090847 18 21
0020119 18 16 | 0063044 9 3 | 0090856 4 10
0020137 1 14 I 0063051 11t 19 | 0090857 18 217
0020350 13 23 i 00630653 11 20 I 0080930 16 12
0020401 14 18 I 0063055 6 6 |
0020538 13 13 | 00630566 11 21 I 0091388 18 33
0020538 14 42 I 0063057 11 22 i 0091707 5 8
0020551 15 9 I 0063074 4 35 I
0020759 1 5 | 0063076 21 24 I 0083089 7 6
I 0063079 10 12 | 0093080 8 5
0021735 5 12 I 0063083 10 18 | 0093154 8 15
| 0063084 10 21 I 0083179 9 23
0022837 21 12 | 0063087 10 5 I 0093184 9 5
I 0063096 8 33 I 0093186 9 22
0026438 25 16 | 0063104 4 14 I 0093201 6 10
I 0063515 21 33 I 00983212 9 19
0030291 6 4 | 0063609 22 14 I 0093212 19 7
0030711 15 21 ! I 0093214 9 16
I 0064046 5 5 | 0083214 19 4
0031111 4 6 | | 0093303 6 13
0031111 5 18 I 0065275 2 2 i 0093352 17 35
0031111 18 24 f 0065275 3 24 | 0093356 17 1
0031831 16 4 | 0065340 9 1 | 0083357 9 7
_ | 0065372 10 4 i 0093358 17 32
0032425 4 42 I 0065395 6 20 i 0093365 9 10
0032426 4 43 | 0065452 16 17 | 0093479 10 24
0032518 14 44 | 0065453 15 1 I 0093480 10 10
0032646 11 12 ! i 0093483 10 7
0032719 18 2 I 0067101 21 23 I 0093487 10 17
| I 0093491 10 22
0033024 2 27 | 0068011 1 4 I 0093496 10 33
0033024 21 32 i 0068013 2 30 | 0093499 10 34
0033104 23 12 I 0068014 2 32 | 0093489 21 2
0033764 5 6 | 0068014 22 5 i 0093507 10 30
0033939 23 3 I 0068428 18 4 i 0093508 10 31
| | 0083508 10 29
0034293 24 11 | 0077179 10 28 | 0083515 5 31



INDEX Page = 3

Parts Page Ref. Weight!| Parts Page Ref. Weight| Parts Page Ref. Weigh

No. No. No. (g) | No. No. No. (g) | No. No. No. {g)
0093517 4 29 ! 110004 10 15 i 110070 14 7
0093521 4 31 | 110004 17 3 f 110078 2 9
0093528 4 30 | 110005 12 15 i 110082 22 38
0093528 4 15 ! 110009 2 22 ' 110084 10 44
0093528 5 10 | 110009 4 21 I 110084 12 64
0093528 18 13 | 110009 7 5 | 110084 17 9
00983545 10 38 | 110009 8 12 i 110085 9 27
0093611 10 11 | 110009 11 7 [ 110086 12 59
0093617 18 15 | 110008 12 52 i 110093 22 52
0093863 4 1 [ 110009 13 17 i 110094 3 25
0093863 5 14 [ 110009 24 186
0093863 18 20 | 110010 9 24 | 120001 21 44
0093864 1 11 [ 110010 22 24 | 120006 13 6
0093864 2 1 | 110012 5 2 | 120008 12 57
0093864 3 23 | 110012 15 2 [ 120008 19 26

| 110012 21 9 i 120008 22 20
0094201 22 11 ] 110012 22 6 | 120009 25 20
0094387 21 42 I 110012 24 5 | 120012 12 21
0094390 21 35 i 110012 25 12 [ 120013 8 25
0094396 21 30 | 110013 2 7 | 120013 11 15
0094433 21 25 | 110013 3 F | 120013 14 11
0094478 21 1 i 110013 4 13 | 120013 15 24
0094491 21 8 I 110013 5 30 ] 120013 23 18
0094566 11 6 [ 110013 15 15 | 120015 8 26
| 110013 18 18 i 120015 g 15
0095168 8 22 | 110013 22 2 I 120015 19 3
0095170 8 19 | 110014 5 9 | 120017 10 27
0095334 21 36 | 110014 21 40 | 120017 12 12
0095641 20 4 | 110016 13 18 | 120017 19 19
0095642 20 8 ; 110016 18 36 I 120024 1 18
| 110016 22 12 i 120040 25 24
0096010 25 33 | 110020 12 61 | 120044 14 50
0096012 25 32 | 110020 19 30
0096013 25 31 | 110022 13 9 ! 130003 4 24
0096018 25 25 | 110025 22 53 [ 130003 14 41
0096020 25 21 | 110027 10 49 | 130010 3 15
0096021 25 22 | 110027 17 14 | 130010 g 12
0096022 25 14 [ 110028 27 32 | 130010 18 31
0096023 25 15 | 110031 11 26 | 1300158 10 42
0096027 25 28 | 110031 14 13 | 130016 17 7
0086357 21 20 | 110033 2 18
0096358 21 16 ! 110033 20 11 | 140029 26 4
f 110038 22 42 |
100003 11 11 | 110039 12 40 | 160000 12 62
100005 13 21 | 110039 19 23 [ 160000 14 52
100041 12 37 f 110041 5 38 ! 160000 20 7
100042 12 35 | 110041 14 37 | 160001 i I i
| 110045 1 P | 160001 13 3
110001 22 33 i 110048 2 14 | 160001 14 34
110002 5 33 [ 110048 18 7 f 160001 ST
110002 14 48 | 110049 2 15 | 160003 11 3
110003 Z .84 | 110050 22 19 | 160003 12 54
110003 12 43 | 110054 10 40 | 160003 14 3
110004 5 28 | 110054 17 4 [ 160004 8 16
110004 8 35 | 110054 22 45 | 160004 12 29



Parts Page Ref. Weight|
No. No. No. (=)
180005 7 2
160005 8 2
160007 7 3
160007 8 3
160007 11 18
160007 12 7
160007 14 21
160007 19 17
160009 7 20
160009 12 27
160009 19 11
160015 1 31
160023 15 7
170010 5 36
170036 13 11
180003 14 2
180028 3 13
180031 18 30
190004 13 22
1900065 22 9
190006 22 35
190009 21 15
190020 18 17
190021 18 12
190044 18 9
260000 8 18
260006 17 11
300006 11 8
300100 5 35
310026 15 5
310027 15 8
310039 4 28
330007 12 3
390067 1 8
350068 1 7
390069 1 6
390114 1 12
910004 27 6
910005 27 13
911003 27 10
911004 27 5
911005 27 24
911006 27 8
911007 27 17
911008 27 25

INIDEX Page = 4
Parts Page Ref. Weight|l Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g)
911008 27 26 i 3001002 25 13
[ 3001003 25 6
930054 27 12 i
930055 27 20 I 3011117 23 21
{
1064011 26 23 I 31000186 2 5
1064012 26 24 [ 3100017 2 6
I 3100018 1 9
1066103 22 16 | 3100018 1 10
1066104 22 13 [ 3100026 1 1
| 3100027 1 3
1070005 24 17 [ 3100070 2 8
I 3100074 4 12
1080000 23 29 I 3100075 4 9
1090011 23 31 | 3100078 8 30
1080013 23 3¢ i 3100081 4 34
1090145 23 28 | 3100086 4 3
i 3100087 4 40
1091006 25 7 I 3100098 6 11
1091021 24 9 [ 3100099 6 3
1091028 22 25 | 3100100 6 5
1091035 23 22 [ 31001086 6 1
1091050 23 15 I 3100107 6 2
1091069 24 i i 3100108 6 9
1091125 22 28 I 3100127 g8 11
| 3100129 T 12
1095001 22 27 b 3100129 8 6
1095001 23 25 | 3100130 7 1
1095001 24 2 i 3100282 8 9
| 3100283 8 10
1099004 22 31 I 3100284 8 13
1099004 24 13 | 3100285 8 24
1099005 24 4 I 3100286 8 28
I 3100287 8 29
1200235 23 37 | 3100290 9 18
1200236 23 38 I 3100290 19 6
3100284 10 26
12555586 24 10 I 3100300 11 2
[ 3100301 11 5
2049401 3 1 i 3100302 11 1
| 3100303 11 14
2100043 2 25 i 3100304 11 16
2100044 2 24 | 3100305 11 17
2100051 14 15 I 3100306 11 27
2100080 2 25 I 3100307 11 24
2100161 12 28 [ 3100309 11 9
2100278 14 18 I 3100335 16 13
2100289 14 6 | 3100336 16 11
2100314 15 14 | 3100345 15 16
2100315 15 18 [ 3100346 15 10
2100920 15 17 I 3100349 16 19
| 3100350 15 6
3000010 27 33 I 3100353 15 3
| 3100361 9 i3
3001001 25 3 | 3100362 9 17



ITNDEX

Page = 5

Parts Page Ref. Weight| Parts Page Ref. Weighti Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g) ! No. Ne. No. (g)
3100362 19 5 I 3200236 16 14 | 3400057 14 27
3100363 9 20 I 3200237 15 12 I 3400058 13 1
3100363 19 8 | I 3400058 14 30
3100381 4 27 I 3201019 21 43 [ 3400059 12 47
3100382 4 26 I 3201035 23 11 i 3400059 14 29
3100442 4 23 | 3201036 23 17 I 3400060 14 9
3100527 21 39 | 3201037 23 16 3400061 14 14
3100528 21 38 | 3201038 21 4 I 3400062 14 12
3100529 21 22 | 3201077 18 11 I 3400068 14 20
3100703 25 19 i [ 3400069 14 22
3100707 25 28 I 3202025 19 2 I 3400070 14 24
3100708 25 26 | | 3400071 13 2
3100709 25 36 I 3209110 20 1 | 3400071 14 23
3100710 25 30 ! [ 3400072 14 31
3100711 21 45 I 3400000 1 13 I 3400073 12 51
3100712 25 2 I 3400004 1 16 I 3400073 14 32
I 3400010 oAy I 3400080 14 33
3101199 1 20 I 3400011 12 1 I 3400083 14 35
3101200 1 21 I 3400012 7 21 I 3400084 14 39
3101275 21 27 | 3400013 7 18 I 3400089 14 40
3101276 21 29 | 3400014 7 14 I 3400090 14 36
I 3400015 7T 16 I 3400091 14 38
3107157 17 20 I 3400015 8 '8 I 3400082 14 43
3107158 17 21 | 3400016 7 8 I 3400093 2 17
3107168 17 31 | 3400017 7 7 | 3400094 3 10
3107303 10 16 I 3400017 8 7 | 3400099 13 4
3107303 17 6 | 3400018 7 11 I 3400100 13 5
3107304 10 47 I 3400019 7 4 I 3400101 13 7
3107304 17 12 I 3400020 7 16 | 3400102 13 8
3107305 17 8 I 3400021 8 1 | 3400103 13 10
3107306 10 43 | 3400022 7 13 I 3400105 13 12
3107311 10 48 | 3400026 6 14 I 3400106 13 15
3107311 17 13 | 3400027 6 15 I 3400107 13 16
3107324 17 36 | 3400028 6 16 I 3400108 13 19
3107332 10 14 [ 3400029 6 17 I 3400114 12 5
3107334 17 2 | 3400030 6 18 | 3400115 12 6
3107336 17 33 I 3400031 6 19 | 3400116 12 9
3107338 17 18 I 3400032 6 22 b 3400117 12 8
! 3400033 6 23 I 3400118 12 4
3109310 11 25 I 3400034 6 24 I 3400119 12 46
31089921 25 1 | 3400035 6 25 I 3400120 12 44
i 3400036 6 26 | 3400121 12 45
3120128 5 44 I 3400037 6 27 | 3400122 12 50
| 3400038 6 21 I 3400123 12 49
3200033 2 29 | 3400039 6 28 I 3400124 12 48
3200047 4 19 I 3400040 12 24 i 3400131 12 10
3200048 4 22 I 3400041 12 30 I 3400133 12 13
3200049 8 34 I 3400042 14 26 | 3400134 12 11
3200063 8 7 | 3400049 14 5 | 3400134 19 18
3200064 6 8 I 3400050 14 17 | 3400136 12 14
3200072 7 10 i 3400052 14 4 I 3400137 12 19
3200101 9 14 I 3400053 14 1 I 3400138 12 20
3200133 10 2 I 3400054 14 10 I 3400140 12 23
3200198 14 19 I 3400055 14 28 I 3400141 12 26
3200207 13 14 | 3400056 14 25 I 3400142 12 31



Parts Page Ref. Weight|
No. No. No. {g)
3400143 12 36
3400144 12 42
3400145 12 38
3400146 12 39
3400147 12 41
3400148 12 16
3400150 12 17
3400151 12 &5
3400154 12 32
3400155 12 33
3400156 12 34
3400157 12 53
3400158 12 55
3400166 15 20
3400167 15 23
3400168 16 18
3400175 15 13
3400180 15 19
3400181 1 17
3400183 2 36
3400184 2 35
3400185 2 16
3400182 2 i |
3400193 2 10
3400194 2 12
3400197 2 13
3400198 3 8
34001998 3 9
3400200 3 5
3400201 3 6
3400202 2 19
3400203 2 20
3400205 3 4
3400206 2 39
3400207 2 38
3400208 3 20
3400209 3 2l
3400210 3 3
3400212 2 28
3400217 26 5
3400218 . 286 6
3400219 26 2
3400220 3 14
34002271 2 23
3400222 2 21
3400223 21 14
3400224 3 11
3400228 3 16
3400230 3 18
3400233 5 34
3400234 5 29
3400235 T
3400236 5 24
3400237 b 27
3400240 5 43

LANDEX

|
|
|
|
!
|
|
I
|
|
|
]

|
i
|
|
|
|
|

|
i
!
I
|
[
|
|
|
|
i
|
i
|
|
|

Parts Page Ref. Weight|
No. No. No. (g)
3400241 5 42
3400242 5 41
3400243 5 39
3400244 18 29
3400245 18 19
3400246 5 13
3400250 5 3
3400251 5 1
3400252 9 25
3400253 9 26
3400254 17 30
3400255 17 31
3400256 12 56
3400257 7 19
3400260 186 2
3400261 16 8
3400262 18 1
3400263 16 10
3400264 16 16
3400401 22 46
3400403 22 47
3400404 22 49
3400405 22 48
3400406 22 50
3400407 22 51
3400409 22 37
3400410 22 40
3400411 22 41
3400418 22 44
3400419 22 43
3400420 22 22
3400421 18 40
3400421 22 23
3400422 22 54
3400423 22 34
3400424 22 36
3400425 22 29
3400426 22 18
3400427 22 17
3400428 22 32
3400429 24 6
3400434 24 8
3400435 24 14
3400437 22 1
3400438 22 T
3400439 22 10
3400441 2 39
3400442 21 11
3401000 19 15
3401003 19 22
3401004 19 24
3401005 19 16
3401006 19 12
3401007 19 13

|
i
I
[
|
|
|
|
|
|
i
|
|
|
|
|
|
!
|
I
|
|
|

Page = 6
Parts Page Ref. Weight
No. No. No. {g)
3401008 19 14
3401009 19 20
3401015 19 31
3401019 18 38
3401020 18 37
3401021 18 41
3401022 18 42
3401025 18 39
3401029 18 32
3401030 18 34
3401031 18 35
3401032 5 40
3401038 19 25
3401041 20 10
3401047 18 10
3401047 19 10
3401050 19 1
3401052 18 6
3407030 20 2
3407033 20 9
3408004 17 22
3408006 17 15
3408007 g I
3408008 17 34
3408010 20 12
3408017 17 26
3408020 17 29
3408035 17 37
3408040 17 28
3409000 14 46
3409001 14 47
3409004 17 24
3409005 17 25
3408006 17 23
3409012 20 15
3409013 20 13
3406015 14 49
3409016 17 27
3409028 17 17
3409029 17 18
3409036 17 16
3409201 12 63
3409202 14 51
3409204 20 14
3409300 12 60
3409303 19 28
3408304 19 29
4001012 22 39
4109403 3 22



(£)

Parts Page Ref. Weight!
No. N6 . N,
9603027 28 1
9611069 26 25
9613045 26 10
9615006 26 27
9616002 268 20
9620655 27 1-1
9620656 27 1-2
9620665 27 16-1
9620666 27 16-2
9620669 27 2
9620670 27 3
9620671 27 4
9620672 27 27
9620673 27 7
9620674 27 g
9620675 27 11
9620676 27 14
9620677 27 15
9620678 27 18
9620679 27 19
9620680 27 21
8620681 27 22
9620682 27 23
9620683 27 26
9620684 27 28

ITINDFFX Page = 7
Parts Page Ref. Weight!| Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g)




Yyamato

VYYD BERIVE
VAMATO SEWING MACHINE MFG. £0,LT0,

4-4-12 NISHITENMA, KITA-KU, OSAKA JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 KERTIEEBXFLITEIEIZS
TEL(0B)6364 1321() FAX(06)6365-5176

P/N 8710031(P) No.2
(VX2400) Printed in Japan 2004.3.2HQ®



